SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 2 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

L 1

Dartec 16 MAR. 2018 11:55:24

Date: 15 MAR 2016 115620
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Frart 30.0 MHz A0006 pts Stop 19.5 GHz Star 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low Rangs | REW | Fraguancy | Powerabs | Alimit | Rangalow | Rangeup | REW | Fraguancy | Power Abs ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 015.37931 MHz -53.96 dBm -40.94 dB 30,000 MHz 1.000 MHz 26291604 MHz -54.02 dBm -41.02 dB
1.000 GHz 1,540 GHz 1.000 MHz 1.79781 GHz -54.24 dBm -41,24 di 1 GHz 1.000 MHz 1.B2090 GHz -54.40 dBm -41,40 di
1.820 GHz 3,000 GHz 1.000 MHz 1.92370 GHz | -51.69 dBm 1.920 GHz 1.000 MHz 1.82270 GHz -52.67 dBm -39.67 dB
3.000 GHz 8,000 GHz 1.000 MHz 379068 GHz -44 47 dBm o 3.000 GHz ©.000 GHz 1.000 MHz 3.79168 GHz -486.13 dBm -33.13 dB
9.000 GHz 13,000 GHz 1.000 MHz 12.67129 GHz | =49.53 dim =36.83 dBb 9.000 GHz 13,000 GHz 1000 MHz 12, 66475 GHz =43.98 dBm =36, %@ di
13.000 aHz 18,500 GHz 1.000 MHz 15.72504 GHz -46.53 dBm -33.53 db 13.000 GHz 18,500 GHz 1.000 MiHz 15. 11406 GHz -46.45 dBm -33.49 di
- -

LTE Band 2 / 20MHz
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Ref Level 0.00 dém Offset 5.00 d& Moda Auto Swesp Raf Lewal 0.00 dBm  Offset 5.00 di Mode Auto Sweep
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St 3.0 MHz H0006 pis Siop 19.5 GHz Stort 30.0 MHz 40006 pts Stop 19.5 GHz
Spuricus Emissions Spuricus Emissions
Range Low | Rangeup | REW | Froquency | Powerabs | Range low |  Rangewp | REW | Fraquency | Powerabs | ALimit |
30,000 MHz 1.000 GHz 1.000 MHz Q0522089 MHz -54.05 dBm 30,000 Mz 1,000 GHz 1.000 MHz 206, 19940 MHz -53.95 dBm -40,%5 dB
1.000 GHz 1,840 GHz 1.000 MHz 1.53349 GHz -34.80 dBm 1 GHz 1.000 MHZ 1.B3340 GHz -37.36 dBm - 5 dB
1.920 GHz 3,000 GHz 1.000 MHz 2.98722 GHz | -53.47 dBm 1.920 GHz 1,000 MHZ 2,09082 GHz -53.36 dEm -40,35 di
3.000 GHz 9,000 GHz 1.000 MHz 3. 70219 GHz -46.97 dém 3.000 GHz 1.000 MHz 3.7021% GHz -48.10 dBm -3%. 10 di
9.000 GHz 13,000 Gl 1.000 MHz 12,69939 GHz | =49.85 dBm -36.85 dB 9.000 GHz 13,000 GHz 1000 MHz 12. 66920 GHz ~43.86 dEm -36, 66 di
13.000 GHz 19,500 GHz 1.000 MHz 15.TS504 GHz 46. 11 dBm 33,11 dB 13.000 GHz 19,500 GHz 1.000 MHz 15. 75654 GHz -46.48 dBm -33.48 di
-r -r
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LTE Band 2 / 20MHz

Middle Channel / QPSK Middle Channel / 16QAM
Raf Levad 0,00 cérm  Offset 5.00 08 Moda Auta Sweep Raf Level 0.00 dém  Offsat 5.00 db Maide Autc Sweep
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Frart 30.0 MHz A0006 pts Stop 19.5 GHz Star 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low Rangs | REW | Fragquancy | Powerabs | Alimit | Rangalow | Rangeup | REW | Fraquin Power Abs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 9ES, 12344 MHz -53.93 dBm -40,03 dB. 30,000 Mz 1,000 GHz 1.000 MHz 921, 71164 MHz -53.50 dBm -20,69 dB
1.000 GHz 1,840 GHz 1.000 MHz 1.83601 GHz -51.33 dém -36.33 db 1,000 GHz GHz 1.000 MHz 1. ® GHz -52.09 dém -39,09 di
1.970 GHz 3,000 GHz 1.000 MHz 2.98574 GHz | -53.51 dBm -40,51 dB 1.920 GHz z 1.000 MHz | 2.07931 GHz -53.55 dBm -40,55 di
3.000 GHz 5,000 GHz 1.000 MHz 3.74269 GHz -45.34 dBm -32.34 dB 3.000 GHz 5.000 GHz 1.000 MHz 3.74216 GHz -48 .44 dBm -33.44 dB
9.000 GHz 13,000 GHz 1.000 MHz 12.82627 GHz | =49.95 dim =36,85 db 9.000 GHz 13,000 GHz 1000 MHz 12.68778 GHz -43.96 dBm =36, 5@ di
13.000 aHz 16,500 GHz 1.000 MHz 15.76304 GHz -46.44 dim -33.44 dB 13.000 GHz 18,500 GHz 1.000 MiHz 15, 76454 GHz -45.98 dBm -32.58 di
- -
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Dartec 16 MAR 2018 120502 Date: 18 MAR 2016 12-0588
Highest Channel / QPSK Highest Channel / 16QAM
Ref Level 0.00 dim Offset 5.00 dB Mode Auto Sweep Ref Lewel 0.00 dBm  Offset 5.00 di Mode duto Bweep
SGL Count 100,100 SGL Count 100,100
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Start 30.0 MHz #0006 prs Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Bpuritus Emissions Spuricus Emissions
Range Low | RangeUp | REW | Froquency | Powerabs | ALimit | Range low |  Rangebp | REW | Frequency Power Abs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 93567816 MHZ -54.08 dBm -41,08 dB 30,000 Mz 1,000 GHz 1.000 MHz 9012.32134 MHz -53.92 dBm -0,z db
1.000 GHz 1,840 GHz 1.000 MHz 1.82132 GHz -54.42 dBm -41,42 dB 1.000 GHz iz 1.000 MHZ 1.79655 GHz -54.49 dBm -41,49 dB
1.970 GHz 3,000 GHz 1.000 MHz 2.98578 GHz | -53.48 dBm - 1.920 GHz GHz 1.000 MHz | 2.99262 GHz -53.19 dBm -40.19 dB
3.000 GHz 9,000 GHz 1.000 MHz 3 218 GHz -44.17 dém 3.000 GHz 9.000 GHz 1.000 MHZz 3.78218 GHz -46.00 dBm =33.00 d&
9.000 GHz 13,000 GHz 1.000 MHz 12.71329 GHz | ~50.08 dBm ] 9.000 GHz 13,000 GHz 1.000 MHz 11.69@91 GHz =50.03 dBm =37.03 di
13.000 GHz 19,500 GHz 1.000 MHz 15.12059 GHz ~46.56 dBm -33,56 dB 13.000 GHz 19,500 GHz 1.000 MHz 15. 75254 GHz -46 .40 dBm 33,40 di
-r -r
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LTE Band 4/ 1.4MHz

Lowest Channel / QPSK Lowest Channel / 16QAM
Raf Levad 0,00 cérm  Offset 5.00 08 Moda Auta Sweep Raf Leval 0,00 dém  Offsat 5.00 di Maide Autc Sweep
SGL Count 100,100 SGL Count 100/100
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Frart 30.0 MHz 39006 pis Stop 18.0 GHz Start 30.0 MHz FI006 pts Stop 18.0 GHz
purious Emis sions fipurious Emissions
Range Low Rangs | REW | Fragquancy | Powerabs | Rangalow | Rangeup | REW | Fraquin | Power abs | ALimit |
30,000 MHz 1.000 MHz 90522089 MHz -54,06 dBm 30,000 Mz 1.000 MHz 953, 0565 MHz -53.96 dBm -20,%9 dB
1.000 GHz 1.000 MHz 166554 GHz -54.08 dBm 1 GHz 1.000 MHz 1.88554 GHz -54.54 dBm -41,54 dB
1.765 GHz 1.000 MHz 469 GHz | -53.52 dém 1.765 GHz 1,000 MHz 2,.07634 GHz -53.16 dBm -40,13 di
3.000 GHz 1.000 MHz 6.83143 GHz -48.38 dBm 3.000 GHz 5.000 GHz 1.000 MHz 6.63593 GHz -43.32 dBm
9.000 GHz 13,000 GHz 1.000 MHz 12.689029 GHz | -49.67 dim 9.000 GHz 13,000 GHz 1000 MHz 1169941 GHz =50.12 dBm
13.000 aHz 18.000 GHz 1.000 MHz 15.12170 GHz -46.35 dBm 13.000 GHz 16,000 GHz 1.000 MiHz 15, 75414 GHz -46.46 dBm -
X X T
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Dartec 16 MAR. 2018 18:42 44 Date 15 MAR 2018 18:43°35
Middle Channel / QPSK Middle Channel / 16QAM
Ref Level 0.00 dim Offset 5.00 dB Moda Auto Swesg Ref Lewel 0.00 dém Offset 5.00 db Mode duto Bweep
SGL Count 100,100 SGL Count 100,100
®1 AvgPwr @1 AvgPwr
Limit Ghack | Pafs Limit raks
10 Adpe_BPUBIOUS JINE AR PAKS 10 ddBE INE AR P
SFURIOUS_(INE_ABS 5F |
2 20 dim
-30 dém
40 d:
wily ||| 500 s - —t -
I
-0 dEs
70 e
-80 dee
a0 de:
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz F9006 pts Stop 18.0 GHz
purisus. Emissions {5 puricus Emissions
Range Low | RangeUp | REW | Froquency | Powerabs | Range low |  Rangebp | REW | Fraquency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 932.86107 MHz -53.85 dém 30,000 Mz 1,000 GHz 1.000 MHz 9013, 29085 MHz -53.70 dBm -40,79 dB
1.000 GHz 1,700 GHz 1.000 MHz 167 -54.79 dém 1.000 GHz z 1.000 MHZ 1.63756 GHz -54.81 dém =
1.765 GHz 3,000 GHz 1.000 MHz 2.95658 GHz | -53.38 dBm 1.765 GHz GHz 1,000 MHZ 2.98333 GHz -53.38 dBm
3.000 GHz 9,000 GHz 1.000 MHz £.88443 GHz -48.11 dém 3.000 GHz 9.000 GHz 1.000 MHZz 6.87243 GHz -48 .46 dBm -35.46 dB
9.000 GHz 13,000 GHz 1.000 MHz 1171791 GHz | -40.50 dim - 36,69 dB 9.000 GHz 13,000 GHz 1.000 MHZ 11.74741 GHZ -49.50 dBm -36,99 dB
13.000 GHz 18,000 GHz 1.000 MHz 15. 75415 GHz ~46.13 dBm -33,13 dB 13.000 GHz 18,000 GHz 1.000 MHz 15. 13461 GHz ~46.43 dBm -33.43 di
X Y T
i L
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SPORTON LAB.
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Report No. : FG611201-01B

LTE Band 4/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dartec 16 MAR 2016 18:52 22

Date: 15 MAR 2018 188317

Raf Levad 0,00 cérm  Offset 5.00 08 Moda Auta Sweep Raf Leval 0,00 dém  Offsat 5.00 di Maide Autc Sweep
SGL Count 100,100 SGL Count 100/100
W1 AvgPwr
pafs Limit §hack
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Frart 30.0 MHz 39006 pis Stop 18.0 GHz Start 30.0 MHz FIO0E pis Stop 18.0 GHz
purious Emissions fipurious Emissions
Range Low REW | Fragquancy | Powerabs | Alimit | Rangalow | Rangeup | REW | Fraguancy | Power Abs | ALimit |
30,000 MHz 1.000 MHz 01444028 MHz -53.84 dBm -40,64 dB 30,000 MHz 1.000 MHz 898,.44328 MHz -53.8% dBm -40,89 dB
1.000 GHz 1.000 MHz 1.66449 GHz -54.66 dBm -41.84 db 1 GHz 1.000 MHz 1.62741 GHz -54.47 dBm -41.47 di
1.765 GHz 1.000 MHz 2,98663 GHz | -53.42 dBm -40,42 di 1.765 GHz Iz 1.000 MHz 2. 96760 GHz -53.52 dBm -40,52 dB
3.000 GHz 1.000 MHz 6.87093 GHz 48. 16 dBm -35,16 dB 3.000 GHz 5.000 GHz 1.000 MHz 6.63243 GHz -48.20 dBm -35.20 db
2.000 GHz 13,000 GHz 1.000 MHz 12.69379 GHz | -49 58 dim - 36,98 dB 9000 GHz 13.000 GHz 1.000 MHz 12.69720 GHz -43.96 dBm -36.96 di
13.000 aHz 18,000 GHz 1.000 MHz 15.75415 GHz -46.56 dBm -33.56 db 13.000 GHz 16,000 GHz 1.000 MiHz 15. 74081 GHz -4§.31 N -33.31 db
Y T S

LTE Band 4 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dém Offset 5.00 d& Moda Auto Swesp Raf Lewal 0.00 dBm Offset 5.00 di Mode Auto Sweep
SGL Count 100,100 SGL Count 100,100
&1 AvgPwr W1 AvgPwr
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Staort 3.0 MHz FF006 pis Stop 18.0 GHz Stort 30.0 MHz FI00G6 pis Stop 18.0 GHz
puritus Emissions fEpuricus Emissions
Range Low | REW | Froquency | rowerabs | ALimit Range low |  Rangewp | REW | Fraquancy | Powerabs | ALimit
30,000 MHz 1.000 MHz 933.34553 MHz -53.94 dBm -40,04 dB 30,000 Mz 1.000 MHz 879.05297 MHz -53.91 dBm -40.91 dB
1.000 GHz 1.000 MHz 166554 GHz -54.40 dBm -41,40 dB 1.000 GHz 1.000 MHZ 1.BE554 GHZ -54.71 dBm
1.765 GHz 1.000 MHz 2,99568 GHz | -53.40 dBm -40,40 dB 1.765 GHz 2 1,000 MHZ -53.34 dBm
3.000 GHz 1.000 MHz 6.96893 GHz -44.45 dim ~3%.45 dB 3.000 GHz 2.000 GHz 1.000 MHz ~48.43 dBm
9.000 GHz 1.000 MHz 12,69139 GHz | =49.91 dim -36,81 di 9.000 GHz 13,000 GHz 1000 MHz ~49.92 dEm
13.000 GHz 18,000 GHz 1.000 MHz 15.74915 GHz ~46.34 dBm -33.34 dB 13.000 GHz 18,000 GHz 1.000 MHz -46.37 dBm =
X X T
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LTE Band 4 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Offset 5.00 d8 Moda Auta Swesp

Raf Level 0,00 oBm
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Frart 30.0 MHz 39006 pis Stop 18.0 GHz Start 30.0 MHz FI006 pts Stop 18.0 GHz
purious Emis sions fipurious Emissions
Range Low Rangs | REW | Fraguancy | Powerabs | Alimit | Rangalow | Rangeup | REW | Fraguancy | Power abs |
30,000 MHz 1.000 MHz D40, 13243 MHz -53.81 dém -40,61 dB 30,000 MHz 1.000 MHz 942.07148 MHz -54.06 dBm
1.000 GHz 1.000 MHz 1.58653 GHz -54.30 dBm 1 GHz 1.000 MHz 183303 GHz -54.66 dBm
1.765 GHz 1.000 MHz 2,96786 GHz | -53.37 dém B 1.765 GHz 1,000 MHz 2,97387 GHz -53.3% dBm
3.000 GHz 1.000 MHz 6.86483 GHz -48.36 dBm -35.536 di 3.000 GHz 5.000 GHz 1.000 MHz 6.86343 GHz -43.36 dBm
9.000 GHz 13,000 GHz 1.000 MHz 12.70629 GHz | -49.651 dim -36.81 db 9.000 GHz 13,000 GHz 1,000 MHz 12.63260 GHz -43.86 dBm
13.000 aHz 18.000 GHz 1.000 MHz 15.10337 GHz -46.43 dBm -33.43 db 13.000 GHz 16,000 GHz 1.000 MiHz 15. 75706 GHz -46.36 dBm =
X X =
L L L
Dartec 16 MAR 2016 190200 Date 15 MAR 2016 19:02 55
Highest Channel / QPSK Highest Channel / 16QAM
Ref Level 0.00 dim Offset 5.00 dB Moda Auto Swesg Ref Lewel 0.00 dém Offset 5.00 db Mode duto Bweep
SGL Count 100,100 SGL Count 100,100
®1 AvgPwr @1 AvgPwr
Limit §hack | Pafs Lirmit raks
10 difE—BEUEIOUS | INE AR PAKS 10 ddEE INE_ABS Ak
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz F9006 pts Stop 18.0 GHz
purisus. Emissions {5 puricus Emissions
Range Low | RangeUp | REW | Froquancy | Powerabs | ALimit Range low |  Rangebp | REW | Frequency | Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 90, 38732 MHz -53.69 dBm -40,69 dB 30,000 MHz 1.000 GHz 1.000 MHz 875.17481 MHz -54.12 dBm
1.000 GHz 1,700 GHz 1.000 MHz 1.65610 GHz -54.50 dBm 1.000 GHz z 1.000 MHZ 1.62266 GHz -54.74 dBm
1.765 GHz 3,000 GHz 1.000 MHz 2.96975 GHz | -53.41 dBm 1.765 GHz GHz 1,000 MHz 2.98045 -53.35 dBm
3.000 GHz 9,000 GHz 1.000 MHz £.87143 GHz -48.34 dBm 3.000 GHz 9.000 GHz 1.000 MHZz 6. BE6O3 ( -48.50 dBm -3%.50 dB
9.000 GHz 13,000 GHz 1.000 MHz 12.69379 GHz | =49.57 dBm 9.000 GHz 13,000 GHz 1.000 MHz 12. 69620 GHz ~49.68 dBm -36.68 di
13.000 GHz 18,000 GHz 1.000 MHz 15.10920 GHz ~46.27 dBm 13.000 GHz 18,000 GHz 1.000 MHz 15. 75165 GHz ~46.40 dBm -33.40 di
X Y T
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SPORTON LAB.
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LTE Band 4 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Raf Levad 0,00 cérm  Offset 5.00 08 Moda Auta Sweep Raf Leval 0,00 dém  Offsat 5.00 di Maide Autc Sweep
SGL Count 100,100 SGL Count 100/100
@1 dvghwr
T PARS [ T
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|
~40 dim. -40 dgs
50 dBm et 50 des wxt s
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40 dBm =80 dis
70 dBm 70 dbe
-0 dém -80 dgs
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]
Frart 30.0 MHz 39006 pis Stop 18.0 GHz Start 30.0 MHz FI006 pts Stop 18.0 GHz
purious Emissions fipurious Emissions
Range Low Rangs | REW | Fraguancy | Powerabs | Alimit | Rangalow | Rangeup | REW | Fraguancy | Power abs | ALimit |
30,000 MHz 1.000 MHz Q21.22689 MHz -53.89 dBm -40,89 dB 30,000 MHz 1.000 MHz 920.25737 MHz -53.9E dBm -40.55 dB
1.000 GHz 1.000 MHz 1.66554 GHz -54.05 dBm -41,05 di 1 GHz 1.000 MHz 1.6987TE GHz -54.56 dBm -41,56 di
1.765 GHz 1.000 MHz 2,98786 GHz | -53.45 dBm -40,45 di 1.765 GHz 1.000 MHz 2,99856 GHz -53.46 dBm -40, 46 di
3.000 GHz 1.000 MHz 6.86343 GHz -48.28 dBm -35.28 dB 3.000 GHz 5.000 GHz 1.000 MHz 6. 65343 GHz -43.35 dBm -35.39 di
9.000 GHz 13,000 GHz 1.000 MHz 12.68779 GHz | =49.50 dim =36.50 di 9.000 GHz 13.000 GHz 1,000 MHz 12. 69626 GHz =43.92 dBm =36.52 di
13.000 aHz 18.000 GHz 1.000 MHz 15.75581 GHz 46.18 dBm -33.18 db 13.000 GHz 16,000 GHz 1.000 MiHz 15. 11087 GHz -46.26 dBm -33.28 di
- —
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Dartec 16 MAR 2016 191638

Date: 15 MAR 2016 191733
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Middle Channel / 16QAM
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Dote: 16 MAR. 2018 181211

Date 18 MAR 2016 19.20:08

Ref Level 0.00 dim Offset 5.00 dB Mode Auto Sweep Ref Lewel 0.00 dém Offset 5.00 db Mode duto Bweep
SGL Count 100,100 SGL Count 100,100
@1 pvgiwr 1 Avgiut
Limit Ghack | Pafs Limit raks
10 Adpe_BPUBIOUS JINE AR PAKS 10 ddBE INE AR P
SPURIOUS_LINE_ABS &F 1
20 dBm 20 dBm:
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<40 dBm 40 d:
50 dim —n wty ||| 500 el =
‘ . [RS———
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40 dem -0 dE:
70 dim 70 e
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90 s 90 o
]
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz F9006 pts Stop 18.0 GHz
purisus. Emissions {5 puricus Emissions
Range Low | RangeUp | REW | Froquancy | Powerabs | ALimit Range low |  Rangebp | REW | Fraquency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz Q19.26786 MHZ -53.88 dBm -40,68 dB 30,000 Mz 1,000 GHz 1.000 MHz 948.37331 MHz -53.96 dBm -40.98 db
1.000 GHz 1,700 GHz 1.000 MHz 1.68548 GHz -54.20 dém -41,20 db 1.000 GHz z 1.000 MHZ -54.54 dBm -41.54 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.99260 GHz | -53.58 dBm 1.765 GHz GHz 1,000 MHZ -53.50 dBm -40,50 d@
3.000 GHz 9,000 GHz 1.000 MHz 6.87443 GHz -48.42 dBém 3.000 GHz 9.000 GHz 1.000 MHZz -48.22 dBm -35.22 dB
9.000 GHz 13,000 GHz 1.000 MHz 1268429 GHz | ~50.13 dim i 9.000 GHz 13,000 GHz 1.000 MHz 12, 69829 GHz ~50.02 dBm -
13.000 GHz 18,000 GHz 1.000 MHz 15.73248 GHz 46. 10 dBm 33,10 dB 13.000 GHz 18,000 GHz 1.000 MHz 15. 75956 GHz -46.35 dBm =
X Y T %
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LTE Band 4 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dartec 16 MAR. 2018 19: 2818

Date: 15 MAR 2018 19:27-11

Raf Levad 0,00 cérm  Offset 5.00 08 Moda Auta Sweep Raf Leval 0,00 dém  Offsat 5.00 di Maide Autc Sweep
SGL Count 100,100 SGL Count 100/100
W1 AvgPwr
pafs Limit §hack
INE AR abs - .
FPURIOUS I AE i 10 défeEPURIOUS LINE ARG :
_LINE_ARE SPURIC LINE_&BS
20 dim:
<30 diam
-40 dgs
s - 501 i — e
.-_.._I.—HHMP-" __.‘_,_L,M-F'
1 A0 dis
70 dim - 20 dB:
-0 dém T -80 dgs
90 des -390 dgs
Frart 30.0 MHz 39006 pis Stop 18.0 GHz Start 30.0 MHz FIO0E pis Stop 18.0 GHz
purious Emissions fipurious Emissions
Range Low REW | Fragquancy | Powerabs | Rangalow | Rangeup | REW | Fraguancy | Power Abs | ALimit |
30,000 MHz 1.000 MHz 019.28786 MHz -54.00 dBm 30,000 MHz 1.000 MHz 862.57121 MHz -54.03 dBm -41.03 dB
1.000 GHz 1.000 MHz 1.63266 GHz -54.72 dBm 1 GHz 1.000 MHz 1.65680 GHz -54.56 dBm -41,59 di
1.765 GHz 1.000 MHz 2,99115 GHz | -53.28 dBm 1.765 GHz Iz 1.000 MHz 2,.84506 GHz -53.58% dBm -40,59 di
3.000 GHz 1.000 MHz 6.96643 GHz -48.28 dBm -35.28 dB 3.000 GHz 5.000 GHz 1.000 MHz 6. 87993 -48.35 dBm -35.39 db
9.000 GHz 13,000 GHz 1.000 MHz 12.68429 GHz | -49.80 dim =36,80 di 9.000 GHz 13.000 GHz 1,000 MHz 12, 69076 GHz -43.86 dBm =36, 85 di
13.000 aHz 18,000 GHz 1.000 MHz 15.73831 GHz -46.44 dim -33.44 dB 13.000 GHz 16,000 GHz 1.000 MiHz 15. 77206 GHz -46.50 dBm -33.50 di
Y Y e

LTE Band 4 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dém Offset 5.00 d& Moda Auto Swesp Raf Lewal 0.00 dBm Offset 5.00 di Mode Auto Sweep
SGL Count 100,100 SGL Count 100,100
&1 AvgPwr W1 AvgPwr
Limwit Ghack PARS Limit Gheck PARS
10 Adpe_EPURIOUS LINE AR Pakit 10 AdRE INE ARG i
SPURIOUE_INE_ABE_ | SFURIC |
20 dim 20 dim
-30 dim 30 deam
40 dBm 40 d:
50 dBm = ||\ 50 des st
7
-y
!
40 e
70 s
-80 dBe
a0 de:
Staort 3.0 MHz FF006 pis Stop 18.0 GHz Stort 30.0 MHz FI00G6 pis Stop 18.0 GHz
puritus Emissions fEpuricus Emissions
Range Low | REW | Froquency | Powerabs | ALimit Range low |  Rangewp | REW | Fraquency | Powerabs | ALimit
30,000 MHz 1.000 MHz Q35 TEMED MHZ -53.99 dBm -40,09 dB 30,000 Mz 1.000 MHz 931,40660 MHz -54.02 dBm -41.02 db
1.000 GHz 1.000 MHz 169248 GHz -54.30 dBm -41.30 dB 1.000 GHz 1.000 MHZ 1.69318 GHz -53.54 dBm -40,04 dB
1.765 GHz 1.000 MHz 2.99601 GHz | -53.35 dém 1.765 GHz 2 1,000 MHZ -53.37 dBm -40,37 dé
3.000 GHz 1.000 MHz 6.99942 GHz -48.28 dim 3.000 GHz 2.000 GHz 1.000 MHz -43.36 dBm -3%.36 di
9.000 GHz 1.000 MHz 12,69439 GHz | ~50.04 dbm -3 9.000 GHz 13,000 GHz 1000 MHz [ ~49.86 dEm -36,86 dB
13.000 GHz 18,000 GHz 1.000 MHz 15. 75706 GHZ ~46.38 dBm -33.34 dB 13.000 GHz 18,000 GHz 1.000 MHz 15. 75706 GHz -46.31 dBm -33.31 dB
-r -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 4 / 10MHz

Middle Channel / QPSK Middle Channel / 16QAM
Raf Levad 0,00 cérm  Offset 5.00 08 Moda Auta Sweep Raf Leval 0,00 dém  Offsat 5.00 di Maide Autc Sweep
SGL Count 100,100 SGL Count 100/100
T PARS rafs
Jane an pALS INE ARG Pk
|
40 dem 40 de:
50 dBm e = (50 des el ——
st
A0 dis A0 dis
70 dBm 70 dbs
-0 dém -80 dgs
90 des -390 dgs
]
Frart 30.0 MHz 39006 pis Stop 18.0 GHz Start 30.0 MHz FI006 pts Stop 18.0 GHz
purious Emis sions fipurious Emissions
Range Low Rangs | REW | Fragquancy | Powerabs | Rangalow | Rangeup | REW | Fraguancy | Power abs | ALimit |
30,000 MHz ] 1.000 MHz 919.28786 MHz -54,07 dBm 30,000 Mz 1.000 MHz 920 3 MHz -53.67 dBm -20,67 dB
1.000 GHz 1.000 MHz 1.68338 GHz -53.35 dém 1 GHz 1.000 MHz 1.86624 GHz -54.66 dBm -41,66 dB
1.765 GHz 1.000 MHz 2,99979 GHz | -53.39 dém 1.765 GHz 1,000 MHz 2,59074 GHz -53.40 dBm -40, 490 dB
3.000 GHz 1.000 MHz £.96343 GHz -48.37 dBm 3.000 GHz 5.000 GHz 1.000 MHz 6. 64543 GHz -48.54 dBm -35.54 di
9.000 GHz 13,000 GHz 1.000 MHz 1259079 GHz | =49.52 dim 9.000 GHz 13,000 GHz 1000 MHz 12. 66579 GHz =50.14 dBm =37.14 dB
13.000 aHz 18.000 GHz 1.000 MHz 15.70623 GHz -46.33 dBm 13.000 GHz 16,000 GHz 1.000 MiHz 15, 74400 GHz -46.38 dBm -33.38 db
X X T
L L L
Dartec 16 MAR 2018 193553 Date: 15 MAR 2016 193545
Highest Channel / QPSK Highest Channel / 16QAM
Ref Level 0.00 dim Offset 5.00 dB Moda Auto Swesg Ref Lewel 0.00 dém Offset 5.00 db Mode duto Bweep
SGL Count 100,100 SGL Count 100,100
®1 AvgPwr @1 AvgPwr
Limit Ghack | Pafs Limit raks
10 Adpe_BPUBIOUS JINE AR PAKS 10 ddBE INE AR P
S PURIOUS_LINE_ABE % |
20 dBm 20 dBm:
30 dém -30 dém
<40 dBm 40 d:
i,
50 dim 2 o -50 d: vt
7 ] ~
0 s -0 dBm.
70 dim 70 e
-0 dim -80 dee
90 s 90 o
]
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz F9006 pts Stop 18.0 GHz
purisus. Emissions {5 puricus Emissions
Range Low | RangeUp | REW | Froquancy | Powerabs | ALimit Range low |  Rangebp | REW | Frequency | Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz Q0959270 MHZ -53.87 dém -40,67 dB 30,000 Mz 1,000 GHz 1.000 MHz 953.T0565 MHz -54.06 dBm -41,06 dB
1.000 GHz 1,700 GHz 1.000 MHz 165690 GHz -54.58 dBm -41.58 db 1.000 GHz z 1.000 MHZ 1.67881 GHz -54.57 dém -41,57 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.99362 GHz | -53.14 dBm 4 de 1.765 GHz GHz 1,000 MHZ 2.09444 GHz -53.47 dBm -40,47 d@
3.000 GHz 9,000 GHz 1.000 MHz 3.49121 GHz -48.36 dém =35.36 dB 3.000 GHz 9.000 GHz 1.000 MHZz 6.59603 GHz -48.21 dBm -3%5.21 dé
9.000 GHz 13,000 GHz 1.000 MHz 12.64929 GHz | ~49.68 dBm -36.68 di 9.000 GHz 13,000 GHz 1.000 MHz 12.64579 GHz =50.07 dBm =37.07 di
13.000 GHz 18,000 GHz 1.000 MHz 15. 10295 GHz ~46.43 dBm -33.43 dB 13.000 GHz 18,000 GHz 1.000 MHz 15. 74331 GHz -46.35 dBm -33.35 di
X Y T
i L
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Report No. : FG611201-01B

LTE Band 4 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

LS

Dote: 16 MAR. 2016 19:52 38

ul]
v
Raf Leved 0,00 cérm  Offset 5.00 08 Moda Auta Sweep Raf Level 0.00 dém Offsat 5.00 db Maide Autc Sweep
SGL Count 100,100 SGL Count 100/100
T T [ T
Jane an PARS INE ARG PALE
|
I e Y o
- " =
70 d
-80 dgs
90 des -390 dgs
]
Frart 30.0 MHz 39006 pis Stop 18.0 GHz Start 30.0 MHz FI006 pts Stop 18.0 GHz
purious Emis sions fipurious Emissions
Range Low Rangs | REW | Fragquancy | Powerabs | Rangalow | Rangeup | REW | Fraguancy | Power abs | ALimit |
30,000 MHz 1.000 MHz BE1.98152 MHz -54.13 dém 30,000 MHz 1.000 MHz 872.28637 MHz -54.02 dBm -41,02 dB
1.000 GHz 1.000 MHz 1.69773 GHz -29.77 dém 1 GHz 1,000 MHz 1.89773 GHz -40.7% dBm -27.79 dB
1.765 GHz 1.000 MHz 2,968704 GHz | -53.04 dBm 1.765 GHz 1,000 MHz 2. 99600 GHz -53.45 dBm
3.000 GHz 1.000 MHz 6.895593 GHz -4.34 dBm -35.34 di 3.000 GHz 5.000 GHz 1.000 MHz 6.63593 GHz -43.35 dBm -35.35 di
9.000 GHz 13,000 GHz 1.000 MHz 12.56279 GHz | -49.98 dim -36.58 di 9.000 GHz 13,000 GHz 1,000 MHz 12.6617% GHz -43.94 dBm -36,54 di
13.000 aHz 18.000 GHz 1.000 MHz 15.76706 GHz -46.45 dBm -33.45 db 13.000 GHz 16,000 GHz 1.000 MHz 15. 76081 GHz -46.33 N -33.33 db
X X =
L L L L J
Dartec 16 MAR. 2018 2004701 Date: 15 MAR 2016 195058
Middle Channel / QPSK Middle Channel / 16QAM
Ref Level 0.00 dim Offset 5.00 dB Moda Auto Swesg Ref Lewel 0.00 dém Offset 5.00 db Mode duto Bweep
SGL Count 100,100 SGL Count 100,100
®1 AvgPwr @1 AvgPwr
Limit §hack | Pafs Lirmit PARS
10 difE—BEUEIOUS | INE AR PAKS 10 ddEE INE_ABS Ak
S PURIOUS_LINE_ABE 5F 1
2 20 dim
-30 dim
401 s
ol o [ 50 e | pu—y s
& e
-0 s
70 e
-80 dee
a0 de:
]
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz F9006 pts Stop 18.0 GHz
purisus. Emissions {5 puricus Emissions
Range Low | RangeUp | REW | Froquency | Powerabs | ALimit Range low |  Rangebp | REW Fraquency | Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 4304098 MHZ -54.13 dBm -41.13 dB 30,000 MHz 1.000 GHz 1.000 MHz 938.73913 MHz -53.98 dBm -40,%9 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69913 GHz -49.31 dém -36.31 dB 1.000 GHz z 1.000 MHZ 1. 69946 GHz -49.26 dBm -38.
1.765 GHz 3,000 GHz 1.000 MHz 2.94547 GHz | -53.53 dBm -40.53 dB 1.765 GHz GHz 1,000 MHz 2.95905 GHz -53.36 dBm
3.000 GHz 9,000 GHz 1.000 MHz 6.87703 GHz -48.14 diém =35.14 dB 3.000 GHz 9.000 GHz 1.000 MHZz 6. 69693 GHz -48.31 dBm
9.000 GHz 13,000 GHz 1.000 MHz 12.68379 GHz | ~50.00 dim -37.00 di 9.000 GHz 13,000 GHz 1.000 MHz 1271329 GHz ~50.11 dBm
13.000 GHz 18,000 GHz 1.000 MHz 15.74873 GHz ~46. 14 dBm -33.14 dB 13.000 GHz 18,000 GHz 1.000 MHz 15. 74165 GHz -46.39 dBm =
X Y T
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 4 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dartec 16 MAR. 2018 195541

Raf Levad 0,00 cérm  Offset 5.00 08 Moda Auta Sweep Raf Leval 0,00 dém  Offsat 5.00 di Maide Autc Sweep
SGL Count 100,100 SGL Count 100/100
W1 AvgPwr
pafs Limit §hack
FPURIOUS Lise s PAKS 10 défeEPURIOUS LINE ARG o
_LINE_ARE SPURIC LINE_&BS
20 dim:
<30 diam
-40 dgs
s
- —l-'. = = N et =
-#I-"""'I'"; e
- A0 dis
70 dim - 20 dB:
-0 dém T -80 dgs
90 des -390 dgs
Frart 30.0 MHz 39006 pis Stop 18.0 GHz Start 30.0 MHz FIO0E pis Stop 18.0 GHz
purious Emissions fipurious Emissions
Range Low Rangs | REW | Fragquancy | Powerabs | Alimit | Rangalow | Rangeup | REW | Fraguancy | Power Abs | ALimit |
30,000 MHz 0 1.000 MHz B05. 53473 MHz -54.01 dBm -41.01 dB 30,000 MHz 1.000 MHz 938,19340 MHz -53.97 dBm -40.87 dB
1.000 GHz 1.000 MHz 1.65750 GHz -54.81 dBm -41.81 dB 1 GHz 1.000 MHz 1.65155 GHz -54.81 dBm -41.81 dB
1.765 GHz 1.000 MHz L.76767 GHz | -35.32 dBm - 1.765 GHz Iz 1.000 MHz -37.57 dBm -24,.57 di
3.000 GHz 1.000 MHz 6.58203 GHz -48.50 dBm 3.000 GHz 5.000 GHz 1.000 MHz -43.35 dBm -35.35 db
9.000 GHz 13,000 GHz 1.000 MHz 11.75241 GHz | =50.00 dim 9.000 GHz 13,000 GHz 1000 MHz L -43.84 dBm =36, 64 dB
13.000 aHz 18,000 GHz 1.000 MHz -46.44 dBm 13.000 GHz 16,000 GHz 1.000 MiHz 15. 10337 GHz -46.28 dBm -33.28 db
Y Y e

Date: 15 MAR 2018 2000038

LTE Band

4/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 16 MAR 2016 20:08:45

Ref Level 0.00 dém Offset 5.00 d& Moda Auto Swesp Raf Lewal 0.00 dBm Offset 5.00 di Mode Auto Sweep
SGL Count 100,100 SGL Count 100,100
&1 AvgPwr W1 AvgPwr
Limwit Ghack PARS Limit Gheck PARS
10 Adpe_EPURIOUS LINE AR Pakit 10 AdRE INE ARG i
SPURIOUE_INE_ABE_ | SFURIC |
20 dim 20 dim
-30 dim 30 deam
40 dBm 1 40 d:
s,
50 dBm W___, —I-L Y 50 dEs e, o
] -0 dE:
+ 70 die
-80 dBe
a0 de:
Staort 3.0 MHz FF006 pis Stop 18.0 GHz Stort 30.0 MHz FI00G6 pis Stop 18.0 GHz
puritus Emissions fEpuricus Emissions
Range Low | REW | Froquency | Powerabs | ALimit Range low |  Rangewp | REW | Frasquency | Powerabs | ALimit
30,000 MHz 1.000 MHz G77.94353 MHz -53.84 dBm 30,000 Mz 1.000 MHz 913.95552 MHz -53.74 dBm -40.74 dB
1.000 GHz 1.000 MHz 1.69353 GHz -33.79 dém 1.000 GHz 1.000 MHZ 1.69353 GHz -37.,55 dBm -24,55 dB
1.765 GHz 1.000 MHz 2.99444 GHz | -53.43 dBm 1.765 GHz 2 1,000 MHZ -53.40 dBm -40,49 di
3.000 GHz 1.000 MHz 6.97643 GHz -48.26 dBm 3.000 GHz 2.000 GHz 1.000 MHz [ -48.53 dém -3%.53 di
9.000 GHz 1.000 MHz 12.68729 GHz | -49.94 dim 9.000 GHz 13,000 GHz 1000 MHz 12.6917% GHz ~49.96 dEm -36.96 di
13.000 GHz 18,000 GHz 1.000 MHz 15.74331 GHz ~46.20 dBm 13.000 GHz 18,000 GHz 1.000 MHz 15. 75706 GHz -46.24 dBm -33.24 di
X X T
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FCC RF Test Report

Report No. : FG611201-01B

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Raf Leval 0.00 oBm  Of
SGL Count 100,100

ffset 5.00 o8 Moda Auta Swesp

SGL Count 100/100

Raf Level 0.00 dém Offsat 5.00 db

Mode Auto Sweep

L 1

Dartec 16 MAR 2018 20:05: 18

T PARS [ T
i"‘: AR PARS INE ABRS PAkE
|
-40 dgs
et oy ot |l =01 e — -
= -
PR e
=80 dis
70 dbe
-80 dgs
90 des -390 dgs
]
Frart 30.0 MHz 39006 pis Stop 18.0 GHz Start 30.0 MHz FI006 pts Stop 18.0 GHz
purious Emissions fipurious Emissions
Range Low Rangs | REW | Fraguancy | Powerabs | Rangalow | Rangeup | REW | Fraguancy | Powerabs | ALimit |
30,000 MHz 1.000 MHz 910.56222 MHz -54.04 dBm 30,000 MHz 1.000 MHz 988,12344 MHz -54.12 dBm -41.12 dB
1.000 GHz 1.000 MHz 1.68828 GHz -52.32 dBm 1 GHz 1.000 MHz 1.69703 GHz -54.47 dBm -41.47 di
1.765 GHz 1.000 MHz 2,96070 GHz | -53.58 dBm 1.765 GHz 1.000 MHz 2, 99527 GHz -53.53 dBm -40,53 di
3.000 GHz 1.000 MHz 6.87543 GHz -48.32 dBm 3.000 GHz 5.000 GHz 1.000 MHz 6.65793 GHz -43.42 dBm -35.42 di
9.000 GHz 13,000 GHz 1.000 MHz 12.68729 GHz | -49.95 dim 9.000 GHz 13,000 GHz 1000 MHz 12, 70826 GHz =43.97 dBm =36.897 di
13.000 aHz 18.000 GHz 1.000 MHz 15.74415 GHz -46.33 dBm 13.000 GHz 16,000 GHz 1.000 MiHz 15. 74206 GHz -46.01 N -33.01 di
Y Y Lo

Date: 15 MAR 2018 20-100 14

Highest Channel / QPSK

Highest Channel / 16QAM

LS

Dote: 16 MAR. 2016 201823

Ref Level 0.00 dim Offset 5.00 dB Mode Auto Sweep Ref Lewel 0.00 dém Offset 5.00 db Mode duto Bweep
SGL Count 100,100 SGL Count 100,100
@1 pvgiwr 1 Avgiut
Limit Ghack | Pafs Limit raks
10 Adpe_BPUBIOUS JINE AR PAKS 10 ddBE INE AR P
SPURIOUS_LINE_ABS &F 1
20 dBm 20 dBm:
30 dém -30 dém
<40 dBm 40 d:
s 1 — - (| = —
50 dim I -50 d: % "
et
0 o -0 dE:
70 dim 70 e
-0 dim -80 dee
90 s 90 o
]
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz F9006 pts Stop 18.0 GHz
purisus. Emissions {5 puricus Emissions
Range Low | RangeUp | REW | Froquancy | Powerabs | ALimit Range low |  Rangebp | REW | Frequency | Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 997 A1859 MHZ -53.90 dBm -40.90 dB 30,000 Mz 1,000 GHz 1.000 MHz 94061719 MHz -53.67 dBm -40,67 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -51.61 dém -36.61 dB 1.000 GHz z 1.000 MHZ 1.69983 -53.95 dem -40.55 dB
1.765 GHz 3,000 GHz 1.000 MHz 1 9 GHz | -39.45 dBm -26,45 dB 1.765 GHz GHz 1,000 MHz 1.77220 GHz -41.43 dBm -26,43 dB
3.000 GHz 9,000 GHz 1.000 MHz £.85393 GHz -48.33 dém =35.33 d& 3.000 GHz 9.000 GHz 1.000 MHZz 6.B5793 GHz -43.30 dBm -3%5.30 dB
9.000 GHz 13,000 GHz 1.000 MHz 12.70529 GHz | =49.81 dém -36.81 dB 9.000 GHz 13,000 GHz 1.000 MHz 12, 69420 GHz =49.90 dBm 36,90 di
13.000 GHz 18,000 GHz 1.000 MHz 15. 75748 GHz ~46.35 dBm -33.35 dB 13.000 GHz 18,000 GHz 1.000 MHz 15. 75373 GHz ~46.40 dBm -33.40 di
- -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK Lowest Channel / 16QAM
m] -
v v
Raf Leval 0,00 cirm  Offset 430 08 Moda Auta Sweep Raf Level 0.00 dém  Offsat 4.30 db Mode Auto Sweep
SGL Count 100,100 SGL Count 100,100
@1 svghwr 1 AvgPwr
Fhack PARS
10 difE_EPURIOUS LINE ABE PABS INE_ABS
-30 dBam
40 ol
| > 5 -50 dBan -
[ - . , = =
A0 dbs
.,—-.-ndli
=70 dbs
| a0 dBm- L . 4
=30 dBemy
19005 pts Stap 9.0 GHz Start 30.0 MHz 19005 pts Stap 9.0 GHz
|Spurious Emissions Spurious Emissions
|___Ranga Low Rangalp | REW | Frequency | Powaerabs | ALimit ||| _Rangetow | Rongeup | REW | Fragqusn | PoweraAbs | Alimit
| 30,000 MHz 615,000 MHz 100,000 kHz B4, 54398 MHZ -65.10 dBm -52,10 db 30,000 MHz B15.000 Mz 100000 kHz 772.43503 MHz -65.05 dBm -52.05 di
50,000 MHz 100,000 kHz B73.63636 MHz | -64.67 dBm -51,67 dB 850,000 MHz 00 GHz 100.000 kHz | 963, 70623 MHz -64.57 dBm -51,67 di
1.000 GHz 1.000 MHz 1.64859 GHz -401.37 dBm = B 1.000 GHz 3.000 GHz 1.000 MHz 1. 64855 GHz -42.07 dBm -29.07 di
3.000 GHz 1.000 MHz 6.92176 GHz | ~51.42 dibm =38.42 db 3.000 GHz 7.000 GHz 1000 MHz 6.82776 GHz =51.45 dBm =36.45 di
7.000 GHz 5,000 GHz 1.000 MHz B.14196 GHz -53.61 dBm -40.61 dB 7.000 GHz 9.000 GHz 1.000 MiHz 8. 86326 GHz -53.66 dBm -40.68 di
- -
L L L
Dartec 17 MAR. 2016 10:33: 20 Dater 17 MAR 2016 10:34-22
Middle Channel / QPSK Middle Channel / 16QAM
-
v
Ref Level 0.00 dim Offset 4.30 dB Mode Auto Sweep Ref Lewvel 0.00 dém Offset 430 db Mode duto Bweep
SGL Count 100,100 SGL Count 100,100
1 AvgPur @1 AvgPwr
Limit Ghack Pafs Limit §hack raks
.10 dfiPPRURIOUS LINE_ABS BAGS o dd LRIOUS | INE_ABS PARS
TSP u . _ - = = 1
— - -20 diem— — 4
-30 dim
-0 db —
——— e -50 diam 5 =
S A0 s t—
~ -
=70 ds
- o -80 dim- . - -
-a0 dim -90 dim
Bt 3.0 MHz 19005 pis Stop 9.0 GHz Stork 30.0 MHz 19005 pts Stop 3.0 GHz
[Spuricus Emissions Bpuricus Emissions
Range low | Rangaup | REW | Fraquancy | Powerabs | ALimit | Rangeilow | ERangeup | REW | Fraquancy | Powerabs | ALimit |
30,000 MHz 815.000 MHz 100,000 kHz TB4.9BET6 MHZ -65.23 dBm -52.23 db 30,000 Mz §15.000 Mz 100.000 kHz -65.16 dBm -52.18 dB
860,000 MHz 1,000 GHz 100,000 kHz B77.13287 MHz | -64.76 dBm -51,76 dB 860,000 MHZ GHz 100.000 kHz | -64.75 dBm -51.75 dB
1.000 GHz 3,000 GHz 1.000 MHz 1.67258 GHz -41.10 dém -28,10 dB 1.000 GHz 1.000 MHz 1.67258 GHz -42.26 dBm -29.28 dé
3.000 GHz 7.000 GHz 1.000 MHz €.96575 GHz | ~51.53 dBm -38.53 di 3.000 GHz 1.000 MHz 6.B5327 GHz =51.40 dBm 38,40 di
7.000 GHz 5,000 GHz 1.000 MHz B.80630 GHz ~53.43 dim -40.43 dB 7.000 GHZ 2,000 GHz 1.000 MHz 8. 20577 GHZ -53.57 dBm ~40. 57 di
-r -r
L L L
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Report No. : FG611201-01B

LTE Band 5/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Raf Leval 0,00 cirm  Offset 430 08 Moda Auta Sweep Raf Leval 0,00 dém  Offsat 4.30 di Maide Autc Sweep
SGL Count 100,100 SGL Count 100,100
81 AvgPwr
Fheck | raps
¥ E~|-|H|c-u:.li|-\5 ABE PARS INE_ABS
I |
. -30 dben
40 ol
i -50 dBan i
A0 e —
|
- _ !
+ =70 d
- . -8 dBm- -
A0 Byt -. - | ELE S - -
Btart 0.0 MHz 19DUSE Stap 9.0 GHz Start 30.0 MHz 19005 pts Stap 9.0 GHz
[Spurinus Emissions Hpurious Emissions
Ranga Low Rangalp | REW | Frequant | PowaraAbs | alimit | Rangelow | Rongeup | RRW | Fraguan | Power Abs | Alimit |
30,000 MHz 515,000 MHz 100,000 kHz 665.08221 MHz -64.93 dBm -51,93 db 30,000 MHz 15.000 M 100.000 kHz 568,47451 MHz -65.04 dBm -52,04 di
50,000 MHz 1,000 GHz 100,000 kHz BE0.48951 MHz | -64.43 dBm -51,43 dB 850,000 MHz 100.000 kHz 91567413 MHz -64.52 dBm -51,62 dB
1.000 GHz 3,000 GHz 1.000 MHz 1.69608 GHz -35.%0 dBm -22.90 dB 1.003 GHz 1000 MHz 1. 65606 GHz -37.11 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.71629 GHz | -51.35 dim -36.35 db 3.000 GHz 1.000 MHz 681926 GHz ~51.26 dBm
7.000 GHz 8,000 GHz 1.000 MHz 7.99500 GHz -53.69 dBm -40.69 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.B0A05 GHz -53.57 dBm
- -

Dartec 17 MAR 2016 104533

Date: 17 MAR 2018 10:47-27

LTE Band 5/ 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dém Offset 4,30 d& Moda Auto Swesp Raf Lewal 0.00 dBm  Offset 4 30 di Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
&1 AvgPwr 1 AvgPwr
Limwit Ghack PARS Limit Ghack
PAkS .10 & INE_ABS
| SPURIC |
-20 dBem -
-30 dBm
-20 dis
— = A — ™
|
A0 dbs
e
=70 de
-80 dim- H
= 4 || 90 dpem——t= I -
Bt 3.0 MHz 19005 pis Stop 9.0 GHz Staork 30.0 Midz 19005 pts Stop 9.0 GHz
| Spuricus Emissions Spurious Emissions
Range low | Rangaup | REW | Fraquancy | Powerabs | ALimit | Rangeilow | ERangeup | REW | Fraquancy | Powerabs |
30,000 MHz B15.000 MHz 100,000 kHz 772.43503 MHz -64.57 dBm -51.57 di 30,000 MHz 515.000 MHz 100000 kHz 813.62654 MHz -65.23 dBm
850,000 MHz 100,000 kHz 00769731 MMz | -64.86 dBm -51,85 dB 850,000 MHzZ 1,000 GHz 100.000 kHz 923.99601 MHz -64.70 dBm
1.000 GHz 1.000 MHz 1.64859 GHz -40.40 dBm -27,40 dB 1.000 GHz 1.000 MHz 1. 64858 GHz -42.59 dBm
3.000 GHz 1.000 MHz 6.98076 GHz | -51.43 dim -36,43 di 3.000 GHz 1,000 MHZ 6,.P1876 GHZ =51.37 dBm
7.000 GHz 9,000 GHz 1.000 MHz B.55136 GHz ~53.58 dBm -40.58 dB 7.000 GHZ 2,000 GHZ 1.000 MHz 8. 53837 GHz -53.48 dBm
-r -r
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LTE Band 5/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

m] -
v v
Raf Leval 0,00 cirm  Offset 430 08 Moda Auta Sweep Raf Level 0.00 dém  Offsat 4.30 db Mode Auto Sweep
SGL Count 100,100 SGL Count 100,100
@1 svghwr 1 AvgPwr
Fhack PARS
10 difE_EPURIOUS LINE ABE PABS INE_ABS
-30 dBam
40 ol
— -50 dBm [ = =
A0 dbs
.
=70 db
. -8 dBm- t -
=30 dBemy
19005 pts Stap 9.0 GHz Start 30.0 MHz 19005 pts Stap 9.0 GHz
|Spurious Emissions Spurious Emissions
|___Ranga Low Rangalp | REW | Frequancy Powar Abs | ALimit ||| _Rangetow | Rongeup | REW | Fraqusn Power Abs | Alimit
| 30,000 MHz 815.000 MHz 100,000 kHz 655.52549 MHz -64.64 dBm -51,64 db 30,000 MHz B15.000 Mz 100.000 kHz 793.81944 MHz -65.36 dBm -52.38 di
50,000 MHz 100,000 kHz BEZ.02797 MHz | -64.52 dBm -51,62 dB 850,000 MHz 00 GHz 100.000 kHz | 923.949501 MHz -64.75 dBm -51.75 di
1.000 GHz 1.000 MHz 1.67058 GHz -41.60 dBm -26.60 dB 1.000 GHz 3.000 GHz 1.000 MHz 167056 GHz -43.48 dBm -30.49 di
3.000 GHz 1.000 MHz 6.92676 GHz | ~51.26 dibm =38.26 dBb 3.000 GHz 7.000 GHz 1000 MHz 6.31484 GHz =51.51 dBm =38.51 di
7.000 GHz 5,000 GHz 1.000 MHz 7.94451 GHz -53.51 dBm -40.51 dB 7.000 GHz 9.000 GHz 1.000 MiHz 8. 79360 GHz -53.66 dBm -40.68 di
- -
L L L
Dartec 17 MAR. 2016 10:55:38 Dater 17 MAR 2016 1100031
Highest Channel / QPSK Highest Channel / 16QAM
-
v
Ref Level 0.00 dim Offset 4.30 dB Mode Auto Sweep Ref Lewel 0.00 dBm  Offset 430 di Mode duto Bweep
SGL Count 100,100 SGL Count 100,100
1 AvgPur @1 AvgPwr
Limit Ghack Pafs Limit §hack raks
.10 dfiPPRURIOUS LINE_ABS BAGS o dd LRIOUS | INE_ABS PARS
TSP u . _ - = = 1
— - -20 diem— — 4
-30 dim
~40 o
S —— - -50 diam " =
= A0 s f——
= D——
=70 ds
- o -80 dim- . -
-a0 dim -90 dim
Bt 3.0 MHz 19005 pis Stop 9.0 GHz Stork 30.0 MHz 19005 pts Stop 3.0 GHz
[Spuricus Emissions Bpuricus Emissions
Range low | Rangaup | REW | Fraquancy | Powerabs | ALimit Rangeilow | ERangeup | REW | Fraquancy | Powerabs |
30,000 MHz 815.000 MHz 100,000 kHz T94. 79635 MHZ -65.29 dBm -52.29 db 30,000 Mz §15.000 Mz 100.000 kHz 730,06622 MHz
860,000 MHz 1,000 GHz 100,000 kHz B78.11189 MHz | -64.58 dBm -51,58 db 860,000 MHZ GHz 100.000 kHz | 864,40558 MHz -
1.000 GHz 3,000 GHz 1.000 MHz 1.69258 GHz -37.99 dém -24,99 dB 1.000 GHz 1.000 MHz 1.69258 GHz ~38.77 dBm -25.77 dB
3.000 GHz 7.000 GHz 1.000 MHz €.51180 GHz | ~51.18 dBm =38, 18 di 3.000 GHz 1.000 MHz 6. 52026 GHz ~51.40 dBm =36, 49 di
7.000 GHz 5,000 GHz 1.000 MHz 7.81705 GHz ~53.66 dBm -40.66 dB 7.000 GHZ 2,000 GHz 1.000 MHz 7.B0A0S GHZ -53.60 dBm ~40,60 di
-r -r
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FCC RF Test Report
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LTE Band 5/ 5MHz

Lowest Channel / QPSK Lowest Channel / 16QAM
un] -
v v
Raf Leval 0,00 cirm  Offset 430 08 Moda Auta Sweep Raf Level 0.00 dém  Offsat 4.30 db Mode Auto Sweep
SGL Count 100,100 SGL Count 100,100
@1 svghwr 1 AvgPwr
Fhack [T
10 difE_EPURIOUS LINE ABE PABS INE_ABS
-30 dBam
w 40 ol
|
[ : i = 5 dBm: ) —
A0 dbs =
p—
-70 dbs
| a0 dBm- L . 4
=30 dBemy
19005 pts Stap 9.0 GHz Start 30.0 MHz 19005 pts Stap 9.0 GHz
|Spurious Emissions Spurious Emissions
| ___Range Low Rangalp | RBW | Fraquancy | Powerabs | ||| _Rangetow | Rongeup | BRW | Fragusn Poveer Abs | Alimit |
| 30,000 MHz 815.000 MHz 100,000 kHz B4, 54398 MHZ -65.08 dBm 1 30,000 MHz B15.000 Mz 100000 kHz 779.49650 MHz -65.17 dBm -52.17 di
50,000 MHz 100,000 kHz BE1. 16681 MHz | -64.79 dBm 850,000 MHz 00 GHz 100.000 kHz | 983.58601 MHz -64.72 dBm -51,72 di
1.000 GHz 1.000 MHz 1.64509 GHz -40.53 dBm 1.000 GHz 3.000 GHz 1.000 MHz 1. 64905 GHz -42.44 dBm -29.44 dB
3.000 GHz 1.000 MHz 6.92826 GHz | ~51.33 dim 3.000 GHz 7.000 GHz 1000 MHz 6.55875 GHz =51.41 dBm 38,41 di
7.000 GHz 5,000 GHz 1.000 MHz 7.808D5 GHz -53.70 dBm 7.000 GHz 9.000 GHz 1.000 MiHz B.67176 GHz -53.55 dBm -40.55 di
- -
L L L
Dartec 17 MAR. 2016 11:20:45 Date: 17 MAR 2016 11:21.42
Middle Channel / QPSK Middle Channel / 16QAM
-
v
Ref Level 0.00 dim Offset 4.30 dB Mode Auto Sweep Ref Lewel 0.00 dBm  Offset 430 di Mode duto Bweep
SGL Count 100,100 SGL Count 100,100
&1 AvgPwr 1 AvgPwr
Limit Ghack Pafs Limit §hack raks
: _BPURIOUS ) INE _ABE PAES 10 4 LIRIOLS ) INE _ARS Pakin
- " i C —+ u |
- -20 diem— — 4
-30 dim
~40 o
- - . = -50 diam | - ey
= A0 s o
“ P—
=70 ds
A0 i —- o -80 dim- . - -
-a0 dim -90 dim
Bt 3.0 MHz 19005 pis Stop 9.0 GHz Stork 30.0 MHz 19005 pts Stop 3.0 GHz
[Spuricus Emissions Bpuricus Emissions
Range low | Rangaup | REW | Fraquency | Powerabs | ALimit | Rangeilow | ERangeup | REW | Fraquancy | Powerabs | ALimit |
30,000 MHz 815.000 MHz 100,000 kHz 65435157 MHZ -65.18 dBm -52.18 di 30,000 MHz §15.000 Mz 100.000 kHz THZ. 74263 MHz -65.45 dBm -52,45 di
860,000 MHz 1,000 GHz 100,000 kHz BE0. 76923 MHz | -64.71 dBm 51,71 dé 860,000 MHZ GHz 100.000 kHz | 979.09091 MHz -64.79 dBm -51.79 dB
1.000 GHz 3,000 GHz 1.000 MHz 1.66008 GHz -41.05 dém -28.05 dB 1.000 GHz 1.000 MHz 1. 66908 GHz -43.95 dBm -30,95 dé
3.000 GHz 7.000 GHz 1.000 MHz €.88126 GHz | ~51.18 dBm =38, 18 di 3.000 GHz 1.000 MHz 6.B16B0 GHz =51.47 dBm 38,47 di
7.000 GHz 5,000 GHz 1.000 MHz B.83279 GHz ~53.59 dim -40.59 dB 7.000 GHZ 2,000 GHz 1.000 MHz B, BE27TE GHz -53.65 dBm ~40.65 di
-r -r —W
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LTE Band 5/ 5MHz

Highest Channel / QPSK Highest Channel / 16QAM
Raf Leval 0,00 cirm  Offset 430 08 Moda Auta Sweep Raf Leval 0,00 dém  Offsat 4.30 di Maide Autc Sweep
SGL Count 100,100 SGL Count 100,100
81 AvgPwr
Fheck | PARS
¥ E~|-|H|c-u:.li|-\5 ABE PARS INE_ABS
I |
. -30 dben
40 ol
I -50 dBan "'.__ ol
- &0 B e
P
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- . -8 dBm- -
A0 Pyt -. - | ELE S - -
Btart 0.0 MHz 19DUSE Stap 9.0 GHz Start 30.0 MHz 19005 pts Stap 9.0 GHz
[Spurinus Emissions Hpurious Emissions
Ranga Low Rangalp | REW | Fraquency | PowaeraAbs | Alimit | Rangelow | Rongeup | RRW | Fraguan Powveer Abs | Alimit |
30,000 MHz 515,000 MHz 100,000 kHz 7 3851 MHZ -65.13 dBm -52,13 db 30,000 MHz 15.000 M 100.000 kHz 564.55147 MHz -65.24 dBm -52.24 di
50,000 MHz 1,000 GHz 100,000 kHz 927.90210 MHz | -64.81 dBm -51,61 dB 850,000 MHz 100.000 kHz 902, 44755 MHz 78 dBm -51,79 dB
1.000 GHz 3,000 GHz 1.000 MHz 1.68508 GHz -38.08 dBm - 1.000 GHz 1000 MHz 1. BA0E GHz -26.75 di
3.000 GHz 7.000 GHz 1.000 MHz 6.57730 GHz | -51.49 dim 3.000 GHz 1.000 MHz 651976 GHz - -36.56 di
7.000 GHz 5,000 GHz 1.000 MHz 7.99550 GHz -53.67 dBm 7.000 GHz 9.000 GHz 1.000 MHz 863376 GHz -53.52 dBm -40,52 db
- -
Date 17 MAR 2016 11:33.63 Date: 17 MAR 2016 112447
LTE Band 5/ 10MHz
Lowest Channel / QPSK Lowest Channel / 16QAM
Ref Level 0.00 dém Offset 4,30 d& Moda Auto Swesp Raf Lewal 0.00 dBm  Offset 4 30 di Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr 1 AvgPwr
Limwit Ghack PARS Limit Ghack
PAlS 10 4 INE_ABS
| SPURIC |
-20 dBem -
-30 dim
-40 d:
e -50 dam
B . el e S It
A0 dbs e
_.._..-MJ
=70 s
-80 dim—t . -80 dim- B
90 dpm- +- - 4 |l -0 dpen—t— - 4
Bt 3.0 MHz 19005 pis Stop 9.0 GHz Staork 30.0 Midz 19005 pts Stop 9.0 GHz
| Spuricus Emissions Spurious Emissions
Range low | Rangaup | REW | Fraquancy | Powerabs | ALimit | Rangalow |  Rangeup | REW | Fraquancy | Powerabs | ALimit |
30,000 MHz 615,000 MHz 100,000 kHz T23.7TH036 MHZ -65.06 dBm -52,06 dB 30,000 MHz 515.000 MHz 100.000 kHz -&4.62 dBm -51,62 dB
850,000 MHz 100.000 kHz 937.27273 MHz | -64.82 dBm 850,000 MHzZ 1,000 GHz 100.000 kHz BH5.24476 MHz -64.80 dBm -51,69 dB
1.000 GHz 1.000 MHz 1.64959 GHz -41.34 dBm 1.000 GHz 1.000 MHz 1. 64958 GHz -42.56 dBm -29.56 di
3.000 GHz 1.000 MHz 6.60360 GHz | ~51.45 dBm 3.000 GHz 1000 MHz 6. 62630 GHZ ~51.50 dBm -38, 50 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00025 GHz ~53.40 dBm 7.000 GHZ 2,000 GHZ 1.000 MHz 8, 54386 GHz -53.60 dBm ~40,60 dB
-r -r
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 5/ 10MHz

Middle Channel / QPSK Middle Channel / 16QAM
un] -
v v
Raf Leval 0,00 cirm  Offset 430 08 Moda Auta Sweep Raf Level 0.00 dém  Offsat 4.30 db Mode Auto Sweep
SGL Count 100,100 SGL Count 100,100
@1 svghwr 1 AvgPwr
Fheck PARS
10 difE_EPURIOUS LINE ABE PAES INE_ABS
-30 dBam
40 ol
1 1
— -50 dBan
| - | = e
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»
=70 ds
. -8 dBm- t -
=30 dBemy
19005 pts Stap 9.0 GHz Start 30.0 MHz 19005 pts Stap 9.0 GHz
|Spurious Emissions Spurious Emissions
|___Ranga Low Rangalp | REW | Frequency | Powaerabs | ALimit ||| _Rangetow | Rongeup | REW | Fraguan | PoweraAbs | Alimit |
| 30,000 MHz 615,000 MHz 100,000 kHz B11.27311 MHz -65.10 dBm -52,10 db 30,000 MHz B15.000 MHz 100.000 kHz THO0,67341 MHz -65.24 dBm -52.24 di
50,000 MHz 100,000 kHz 940,34955 MHz | -64.80 dBm -51,60 dB 850,000 MHz 00 GHz 100.000 kHz | B881,18861 MHz -64.87 dBm -51,87 di
1.000 GHz 1.000 MHz 1.66458 GHz -44.49 dBm -31.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 1. 66456 GHz -45.66 dBm -32,68 di
3.000 GHz 1.000 MHz 6.83877 GHz | ~51.48 dibm =36.48 db 3.000 GHz 7.000 GHz 1000 MHz 6. 82426 GHz =51.60 dBm =38.60 dB
7.000 GHz 5,000 GHz 1.000 MHz B.13447 GHz -53.58 dBm -40.58 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.00700 GHz -53.68 dBm -40.69 di
- -
L L L
Dartec 17 MAR. 2016 11:45 58 Dater 17 MAR 2018 1147 51
Highest Channel / QPSK Highest Channel / 16QAM
-
v
Ref Level 0.00 dim Offset 4.30 dB Mode Auto Sweep Ref Lewel 0.00 dBm  Offset 430 di Mode duto Bweep
SGL Count 100,100 SGL Count 100,100
1 AvgPur @1 AvgPwr
Limit Ghack Pafs Limit §hack raks
.10 dfiPPRURIOUS LINE_ABS BAGS o dd LRIOUS | INE_ABS PARS
TSP u . _ - = 1
— - -20 diem— -
-30 dim
] -0 db —
-50 diam
[ e e - -
— A0 dis
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=70 dis
- o -80 dim- . -
-a0 dim -90 dim
Bt 3.0 MHz 19005 pis Stop 9.0 GHz Stork 30.0 MHz 19005 pts Stop 3.0 GHz
[Spuricus Emissions Bpuricus Emissions
Range low | Rangaup | REW | Fraquancy | rowerabs | ALimit | Rangeilow | ERangeup | REW | Fraquency | Powerabs | ALimit |
30,000 MHz 615,000 MHz 100,000 kHz TBT.73488 MHZ -65.30 dBm -52.30 db 30,000 Mz §15.000 Mz 100.000 kHz TB7.73468 MHz -65.04 dBm -52,04 dB
860,000 MHz 1,000 GHz 100,000 kHz 919.65035 MHz | -64.85 dBm -51,85 dB 860,000 MHZ GHz 100.000 kHz | 907.6 MHz -64.86 dBm -51,88 dB
1.000 GHz 3,000 GHz 1.000 MHz 1.67958 GHz -40.08 dém -27.08 dB 1.000 GHz 1.000 MHz 1.67958 GHz =42 .43 dBm -29.43 dB
3.000 GHz 7.000 GHz 1.000 MHz €.88925 GHz | ~51.45 dBm -38.45 di 3.000 GHz 1.000 MHz 6. 32383 GHz =51.43 dBm =38.43 di
7.000 GHz 5,000 GHz 1.000 MHz 7.99750 GHz ~53.48 dBm -40,48 dB 7.000 GHZ 2,000 GHz 1.000 MHz B, B2670 GHz -53.55 dBm -40, 55 dB
-r -r
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LTE Band 7 /| 5MHz

Lowest Channel / QPSK Lowest Channel / 16QAM
Raf Levad 0,00 dérm  Offset 5.50 08 Moda Auta Sweep Raf Level 0.00 dém Offsat 5.50 db Maide Autc Sweep
SGL Cownt 100,100 SGL Count 100,100
@1 svghwr 81 AvgPwr
1 fhock AR Limit hack [T
10 ddfe_BPUBIOUS LINE AR pALS 10 AdRe_BPURIOUS LINE ABS Pk
20 dbm 20 dBm
i 1 e Sl | B
5_LINE_&BS
-40 d:
.
| I goran e, B0 el b I L A,
- . P e s -
e
40 dim A0 dis
70 dBm 70 dbs
-0 dém -80 dgs
0 s a0 de:
Frart 30.0 MHz 52006 pts Stop 26.0 GHz Star 30.0 MHz S2006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Low Rangs | REW | Fragquancy | Powerabs | Rangalow | Rangeup | REW | Fraguancy | Power abs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 925.98301 MHz -53.31 dBm 30,000 Mz 1.000 MHz 929.95252 MHz -53.43 dBm -26.43 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48926 GHz -53.48 dém 1.000 GHz 1.000 MHz 6 GHz -53.50 dBm -26.50 dB
2.580 GHz 5,000 GHz 1.000 MHz 4.99976 GHz | -50.43 dBm 2.580 GHz 5,000 GHz 1.000 MHz | 5 GHz -50.61 dBm -25.61 di
5.000 GHz 10,000 GHz 1.000 MHz 5.00075 GHz -44.59 dBm 5.000 GHz 10,000 GHz 1.000 MHz 75 GHz -48.15 dBm
10.000 GHz 16,000 GHz 1.000 MHz 15.73439 GHz | -45.72 dim 10.000 GHz 16,000 GHz 1,000 MHz 15, 75289 GHz -45.76 dBm
18.000 GHz 26,000 GHz 1.000 MHz 19.91813 GHz -46.75 dBm 18.000 GHz 26,000 GHz 1.000 MiHz 19.52163 GHz -45.57 dBm =
- - W
L L L
Dartec 17 MAR 2016 15:42: 27 Dater 17 MAR 2016 15:43°22
Middle Channel / QPSK Middle Channel / 16QAM
Ref Level 0.00 dim Offset 5.50 dB Moda Auto Swesg Ref Lewel 0.00 dBm  Offset 5.50 di Mode duto Bweep
SGL Count 100,100 SGL Count 100,100
®1 AvgPwr 1 AvgPwr
Limit Ghack Pafs Limit §hack raks
10 Adpe_BPUBIOUS LINE AR PAKS 10 Adpe_BPUBTOUS | INE AR5 P
20 dim
40 d:
— —_ =, 0 i | [— — e,
o e L
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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Bpuritus Emissions Spuricus Emissions
Range Low | RangeUp | REW | Froquency | Powerabs | Range low |  Rangebp | REW | Fraquency | Powerabs | ALimit |
30,000 MHz 1.000 GHz 1.000 MHz B77.11394 MHz -53.52 dBm 30,000 Mz 1.000 GHz 1.000 MHz 933.34563 MHz -53.53 dBm -26.53 db
1.000 GHz 2.490 GHz 1.000 MHz 2.13972 GHz -53.66 dam 1.000 GHz 7,490 GHz 1.000 MHZ 2.14319 GHz 53.56 dBm -26.58 dB
2.580 GHz 5,000 GHz 1.000 MHz 4.30536 GHz | -50.65 dBm 2.580 GHz 5,000 GHz 1.000 MHz | 4.98671 GHz 50.61 dBm -25,61 dB
5.000 GHz 10,000 GHz 1.000 MHz 5.06574 GHz -43.61 dBm 5.000 GHz 10,000 GHz 1.000 MHZz 5.06574 GHz 45.51 dBm -20.51 dé
10.000 GHz 18,000 GHz 1.000 MHz 15. 75439 GHz | ~45.61 dBm 10.000 GHz 18,000 GHz 1.000 MHz 15. 75889 GHz 45.86 dBm 20,85 di
18.000 GHz 26,000 GHE 1.000 MHz 19.88363 GHz ~46.75 dBm 18.000 GHz 26,000 GHZ 1.000 MHz 19. 53663 GHz 71 dBm -21.71 d
-r -r
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LTE Band 7 /| 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 oim Offset 5.50 08 Moda ALbd Swesg

SGL Count 100,100

Raf Level 0.00 dém Offsat 5.50 db

Mode Auto Sweep

Dartec 17 MAR 2016 15:4808

SGL Cownt 100,100
@1 svghwr 81 AvgPwr
1 Fhack | AR Limit hack [T
10 ddpe—BPURIOUS LINE Ap palis 10 ddBE—fRURIOUS LINE &85 pabis
20 dibm 20 dim:
B 5_LINE 1 Sl [TNE_ABS |
-40 dgs
b J— o o, 50 b L B, prritanns A,
s i i A
40 dBm A0 dis
70 dBm 70 dBe
-0 dém -80 dgs
90 des -390 dgs
]
Frart 30.0 MHz 52006 pts Stop 26.0 GHz Star 30.0 MHz S2006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Low Rangs | REW | Fraguancy | Powerabs | Rangalow | Rangeup | REW | Fraguancy | Power abs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz BY7. 11394 MHz -53.86 dBm 30,000 MHz 1,000 GHz 1.000 MHz 02.32134 MHz -53.63 dBm dl
1.000 GHz 2,490 GHz 1.000 MHz £.13624 GHz -53.50 dBm 1 GHz 2,480 GHz 1.000 MHz 1.E184E GHz -53.50 dBm
2.580 GHz 5,000 GHz 1.000 MHz 4, 32907 GHz | -50.63 dBm 2.580 GHz 5,000 GHz 1.000 MHz 4, J0427 GHz -50.56 dBm -25.58 dB
5.000 GHz 10,000 GHz 1.000 MHz 5.13074 GHz -46.38 dBm 5.000 GHz 10,000 GHz 1.000 MHz -47.86 dBm -22,86 db
10.000 GHz 16,000 GHz 1.000 MHz 15.75239 GHz | -45.54 dim 10.000 GHz 16,000 GHz 1,000 MHz -45.80 dBm =20, 80 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.95613 GHz -46.70 dBm 18.000 GHz 26,000 GHz 1.000 MiHz -48.51 N -21.51 db
-_ _— W
L L L
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Date: 17 MAR 2016 155808

Date 17 MAR 2016 1600102

Ref Level 0.00 dém Offset 5.50 d& Moda Auto Swesp Ref Lewal 0.00 dBm Offset 5.50 di Mode Auto Sweep
SGL Count 100,100 SGL Count 1007100
&1 AvgPwr 1 AvgPwr
Limit hack | Al Limit §hack Paks
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20 dibm 20 dim
SFURIGUS (TNE A48 SRURIGUSTHE_AES I
|
1 40 de:
]
| M= p— e, =01 i — o, A
"
-0 dE:
70 e
-80 dBe
a0 de:
]
St 3.0 MHz 52006 pis Siop 26.0 GHz Stort 30.0 MHz S2006 pts Stop 26.0 GHz
Spuricus Emissions Spuricus Emissions
Range Low | Range Up REW | Froquency | Powerabs | Range low |  Rangewp | REW | Fraquency Poweer Abs | ALimit |
30,000 MHz 1.000 GHz 1.000 MHz R08. 19540 MHz -53.62 dBm 30,000 MHz 1,000 GHz 1.000 MHz §63.90055 MHz -53.64 dBm
1.000 GHz 1.000 MHz 2,48330 GHz -52.08 dém 1 GHz 2,490 GHz 1.000 MHZ 2.45330 GHz -52.33
2.580 GHz 1.000 MHz 4.97314 GHz | -50.44 dBm 2.580 GHz 5,000 GHz 1,000 MHz 4, 15986 GHz
5.000 GHz 1.000 MHz 5.00125 GHz -44.18 dim 5000 GHz 10,000 GHz 1.000 MHz %.0012% GHz
10.000 GMz 1.000 MHz 15. 72939 GHz | ~45.96 dBm 10.000 GHz 16,900 GHz 1000 MHz 15, TE53F GHz
18.000 GHz 26,000 GHz 1.000 MHz 19.91963 GHz ~46.56 dBm 18.000 GHz 26,000 GHZ 1.000 MHz 19.53013 GHz
-r -
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. FCC RF Test Report

SPORTON LAB.

Report No. : FG611201-01B

LTE Band 7 / 10MHz

Middle Channel / QPSK Middle Channel / 16QAM
Raf Levad 0,00 dérm  Offset 5.50 08 Moda Auta Sweep Raf Level 0.00 dém Offsat 5.50 db Maide Autc Sweep
SGL Cownt 100,100 SGL Count 100,100
@1 svghwr 81 AvgPwr
1 Fhack AR Limit hack rafs
10 ddfe_BPUBIOUS LINE AR pALS 10 AdRe_BPURIOUS LINE ABS Pk
20 dbm 20 dBm
i 1 e Sl | B
5_LINE_&BS
-40 d:
.
e . i i e s Yo e,
x .
P
40 dim A0 dis
70 dBm 70 dbs
-0 dém -80 dgs
0 s a0 de:
Frart 30.0 MHz 52006 pts Stop 26.0 GHz Star 30.0 MHz S2006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Low Rangs | REW | Fragquancy | Powerabs | Rangalow | Rangeup | REW | Fraguancy | Power Abs
30,000 MHz 1,000 GHz 1.000 MHz B70.32734 MHz -53.67 dBm 30,000 Mz 1.000 MHz 955.64485 MHz -53.57 dBm
1.000 GHz 2,490 GHz 1.000 MHz 2.12135 GHz -53.54 dém 1.000 GHz 1.000 MHz 2.14717 GHz
2.580 GHz 5,000 GHz 1.000 MHz 4,30049 GHz | -50.54 dém 2.580 GHz 5,000 GHz 1.000 MHz | 4.29326 GHz -50.43 dBm -25.43 di
5.000 GHz 10,000 GHz 1.000 MHz 5.06124 GHz -44. 16 dBm -18.16 dB 5.000 GHz 10,000 GHz 1.000 MHz 5.06124 GHz -45.40 dBm -20.40 di
10.000 GHz 16,000 GHz 1.000 MHz 15.73039 GHz | -45.93 dim =20.93 db 10.000 GHz 16,000 GHz 1000 MHz 15. 74230 GHz -45.81 dBm -20.81 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.94313 GHz -46.77 dBm -21.77 di 18.000 GHz 26,000 GHz 1.000 MiHz 19.52013 GHz -46.56 dBm -21.56 di
- -
L L L
Dartec 17 MAR. 2018 16:01:53 Dater 17 MAR 2016 16:00:58
Highest Channel / QPSK Highest Channel / 16QAM
Ref Level 0.00 dim Offset 5.50 dB Moda Auto Swesg Ref Lewel 0.00 dBm  Offset 5.50 di Mode duto Bweep
SGL Count 100,100 SGL Count 100,100
1 AvgPur @1 AvgPwr
Limit Ghack Pafs Limit §hack raks
10 Adpe_BPUBIOUS LINE AR PAKS 10 Adpe_BPUBTOUS | INE AR5 P
20 dim
40 d:
L S p—_e 0 o, 80 dB ) — s,
7
e e
-0 d:
70 e
-80 dee
a0 de:
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Bpuritus Emissions Spuricus Emissions
Range Low | RangeUp | REW | Froquancy | Powerabs | Range low |  Rangebp | REW | Fraquency | Powerabs | ALimit |
30,000 MHz 1.000 GHz 1.000 MHz 912.50125 MHz -53.37 dém 30,000 Mz 1,000 GHz 1.000 MHz 994,42528 MHz -53.45 dBm -28.45 dB
1.000 GHz 2.490 GHz 1.000 MHz £.12085 GHz -53.54 dBm 1.000 GHz 7,490 GHz 1.000 MHZ 2.10943 GHz -53.39 dém -26.39 dB
2.580 GHz 5,000 GHz 1.000 MHz 4.32181 GHz | -50.60 dBm 2.580 GHz 5,000 GHz 1.000 MHz | 4. 95669 GHT -50.63 dBm -25.63 dB
5.000 GHz 10,000 GHz 1.000 MHz §.12124 GHz -47.27 diém 5.000 GHz 10,000 GHz 1.000 MHZz 6. B6206 GHZ -47.71 dBm -22,71 dB
10.000 GHz 18,000 GHz 1.000 MHz 15. 74439 GHz | ~45.93 dBm 10.000 GHz 18,000 GHz 1.000 MHz 15. 75589 GHz =45.96 dBm 20,98 di
18.000 GHz 26,000 GHE 1.000 MHz 19.91663 GHz ~46.67 dBm 18.000 GHz 26,000 GHZ 1.000 MHz 19. 34963 GHz -46.76 dBm -21.76 di
-r -r
L L L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 7 / 15MHz

Lowest Channel / QPSK Lowest Channel / 16QAM
Raf Levad 0,00 dérm  Offset 5.50 08 Moda Auta Sweep Raf Level 0.00 dém Offsat 5.50 db Maide Autc Sweep
SGL Cownt 100,100 SGL Count 100,100
@1 svghwr 81 AvgPwr
1 Fhack AR Limit hack rafs
10 ddfe_BPUBIOUS LINE AR pALS 10 AdRe_BPURIOUS LINE ABS Pk
20 dbm 20 dBm
i 1 e Sl | B
5_LINE_&AS
-40 d:
| e S, 4 P ot e
e e — |
40 dBm A0 dis
70 dBm 70 dbs
-0 dém -80 dgs
0 s a0 de:
Frart 30.0 MHz 52006 pts Stop 26.0 GHz Star 30.0 MHz S2006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Low Rangs | REW | Fragquancy | Powerabs | Rangalow | Rangeup | REW | Fraquin | Power abs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 935.19340 MHz -53.63 dBm E 30,000 Mz 1.000 MHz 950.79710 MHz -53.47 dBm -28.47 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -33.19 dém 1 1.000 GHz 1.000 MHz 3777 GHz -35.42 dBm -11.42 dB
2.580 GHz 5,000 GHz 1.000 MHz 4,28939 GHz | -50.58 dBm -25,59 db 2.580 GHz 5,000 GHz 1.000 MHz | 4,31455 GHz -50.52 dBm -25.52 di
5.000 GHz 10,000 GHz 1.000 MHz 5.00075 GHz -44.30 dBm -18.30 dB 5.000 GHz 10,000 GHz 1.000 MHz 5.00175 GHz -48.15 dBm -21.15 di
10.000 GHz 16,000 GHz 1.000 MHz 15.75539 GHz | -45.73 dim =20.73 di 10.000 GHz 16,000 GHz 1,000 MHz 15, 72836 GHz -45.87 dBm -20.87 di
18.000 GHz 26,000 GHz 1.000 MHz 19.90113 GHz -46.56 dBm -21.56 db 18.000 GHz 26,000 GHz 1.000 MiHz 19.51213 GHz -46.73 dBm -21.73 db
- -
L L L
Dartec 17 MAR. 2018 16:15:50 Date: 17 MAR 2016 161545
Middle Channel / QPSK Middle Channel / 16QAM
Ref Level 0.00 dim Offset 5.50 dB Mode Auto Sweep Ref Lewel 0.00 dBm  Offset 5.50 di Mode duto Bweep
SGL Count 100,100 SGL Count 100,100
1 AvgPur @1 AvgPwr
Limit Ghack Pafs Limit §hack raks
10 Adpe_BPUBIOUS LINE AR PAKS 10 Adpe_BPUBTOUS | INE AR5 P
20 dim
40 d:
J— p— e, e~ i —_ oy
P
<40 dBm:
70 e
-80 dee
a0 de:
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Bpuritus Emissions Spuricus Emissions
Range Low | RangeUp | REW | Froquancy | Powerabs | ALimit | Range low |  Rangebp | REW | Fraquency Power Abs | ALimit |
30,000 MHz 1.000 GHz 1.000 MHz 92268116 MHZ -53.54 dBm -26.54 dB 30,000 Mz 1,000 GHz 1.000 MHz 897.47376 MHz -53.23 dBm -26.23 db
1.000 GHz 2.490 GHz 1.000 MHz 2.14965 GHz -53.51 dém -268.51 db 1.000 GHz 7,490 GHz 1.000 MHZ -53.35 dém -26.35 dB
2.580 GHz 5,000 GHz 1.000 MHz 4.19551 GHz | -50.58 dBm - de 2.580 GHz 5,000 GHz 1.000 MHz | -50.52 dBm -25.52 dB
5.000 GHz 10,000 GHz 1.000 MHz 5.05674 GHz -43.77 dBm 5.000 GHz 10,000 GHz 1.000 MHz 5.05674 GHz -45.74 dBm -20.74 dB
10.000 GHz 18,000 GHz 1.000 MHz 1575469 GHz | -45.87 dim 10.000 GHz 16,000 GHz 1.000 MHZ 15, 76839 GHz -45.90 dBm -20,99 di
18.000 GHz 26,000 GHE 1.000 MHz 19.93113 GHz ~46.73 dim 18.000 GHz 26,000 GHZ 1.000 MHz 19.85363 GHz -46 .69 dBm -21.69 di
-r -r
L L L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band7 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dartec 17. MAR. 2018 16:19:20

Dater 17 MAR 2018 162023

Raf Levad 0,00 dérm  Offset 5.50 08 Moda Auta Sweep Raf Leval 0,00 dém  Offset 5.50 db Maide Autc Sweep
SGL Cownt 100,100 SGL Count 100,100
@1 svghwr 81 AvgPwr
i g | PARS Limit Ehack PARS
10 e EPURIOUS LINE AR PALS 10 ddBe_BPUEIOUS JINE ARG Pakis
20 dbm 20 dBm
B 5_LINE I TSPl [INE_RBS I
|
1 -40 s
I J—Y — L 201 i e ot A,
> 3 %
| — ' [ Bt gl
40 dim A1 dis
70 dBm 70 dbe
-0 dém -80 dgs
90 des -390 dgs
]
Frart 30.0 MHz 52006 pts Stop 26.0 GHz Star 30.0 MHz S2006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Low Rangs | REW | Fraguancy | Powerabs | Alimit | Rangalow | Rangeup | REW | Fraguancy | Power abs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz D08 36432 MHz -53.48 dBm -268,48 dB 30,000 MHz 1,000 GHz 1.000 MHz -53.62 dBm -26.82 dB
1.000 GHz 2,490 GHz 1.000 MHz £.11539 GHz -53.53 dBm 1 GHz 2,480 GHz 1.000 MHz -53.60 dBm -26.60 dB
2.580 GHz 5,000 GHz 1.000 MHz 2,58266 GHz | -41.17 dBm 2.580 GHz 5,000 GHz 1.000 MHz -43.83 dBm -18,83 dB
5.000 GHz 10,000 GHz 1.000 MHz &.87706 GHz -47.54 dBm 5.000 GHz 10,000 GHz 1.000 MHz 6. 86056 GHz -48.01 dBm -23.01 di
10.000 GHz 16,000 GHz 1.000 MHz 15. 75639 GHz | -45.85 dim 10.000 GHz 16,000 GHz 1000 MHz 15, 74685 GHz -45.92 dBm
18.000 GHz 26,000 GHz 1.000 MHz 19.92613 GHz -46.74 dBm 18.000 GHz 26,000 GHz 1.000 MiHz 19.52513 GHz -46.50 dBm =
-_ _— W
L L L

LTE Band 7 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

L8

Dote: 17 MAR 2016 1832 32

Date 17 MAR 2016 183327

Ref Level 0.00 dém Offset 5.50 d& Moda Auto Swesp Ref Lewal 0.00 dBm Offset 5.50 di Mode Auto Sweep
SGL Count 100,100 SGL Count 1007100
&1 AvgPwr 1 AvgPwr
Limit hack | Al Limit §hack Paks
10 difE—BEURIOUS LINE AR Pak: 10 ddBE—_BPUBIOUS JINE ARG P Ak
20 dibm 20 dim
SFURIGUS (TNE A48 SRURIGUSTHE_AES I
|
1 401 s
1 | I — e, g b — e,
" i
-0 de
70 e
-80 dBe
a0 de:
]
St 3.0 MHz 52006 pis Siop 26.0 GHz Stort 30.0 MHz S2006 pts Stop 26.0 GHz
Spuricus Emissions Spuricus Emissions
Range Low | REW | Froquency |__rowerabs | ALimit | Range low |  Rangewp | REW | Fraquency | Powerabs | ALimit
30,000 MHz 1.000 MHz 9ED.A6TTT MHZ -53.41 dBm -28.41 dB 30,000 MHz 1.000 GHz 1.000 MHz 908, 13843 MHz -53.41 dBm -26.41 dB
1.000 GHz 1.000 MHz 2.48379 GHz -44.30 dBm -18.20 dB 1 GHz 2,490 GHz 1.000 MHZ 2.48370 -45.01 dBm -20.01 di
2.580 GHz 1.000 MHz 4.99153 GHz | -50.45 dBm . 2.580 GHz 5,000 GHz 1,000 MHz 4.31213 GHz -50.54 dEm -25.54 di
5.000 GHz 1.000 MHz 5.00225 GHz -45.27 dim 27 5000 GHz 10,000 GHz 1.000 MHz $.00225 GHz -46.13 dBm -21.13 di
10.000 GMz 1.000 MHz 15. 75489 GHz | ~45.81 dBm 20,81 dB 10.000 GHz 16,900 GHz 1000 MHz 15. 74739 GHz ~45.90 dEm -20.90 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.93413 GHz -46.61 dBm 21.61 dB 18.000 GHz 26,000 GHZ 1.000 MHz 19.24913 GHz -46.85 dBm -21.85 di
-r -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 7 / 20MHz

Middle Channel / QPSK Middle Channel / 16QAM
Raf Levad 0,00 dérm  Offset 5.50 08 Moda Auta Sweep Raf Level 0.00 dém Offsat 5.50 db Maide Autc Sweep
SGL Cownt 100,100 SGL Count 100,100
@1 svghwr 81 AvgPwr
1 fhock AR Limit hack rafs
10 ddfe_BPUBIOUS LINE AR pAkS 10 AdRe_BPURIOUS LINE ABS Pk
20 dbm 20 dBm
B CSPURICAS_| INE_ABS I -
-40 d:
.
| N - oo e i — o .
. ~
—————— g
40 dim =80 ds
70 dBm 70 dbs
-0 dém -80 dgs
0 s a0 de:
Frart 30.0 MHz 52006 pts Stop 26.0 GHz Star 30.0 MHz S2006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Low Rangs | REW | Fragquancy Power Abs | Rangalow | Rangeup | REW | Fraguancy | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz B41.10195 MHz -53.57 dBm 30,000 Mz | 1.000 MHz 930,43728 MHz -26.71 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.15263 GHz -53.64 dém 1.000 GHz X 1.000 MHz 2.10894 GHz -26,55 di
2.580 GHz 5,000 GHz 1.000 MHz 4,32229 GHz | -50.61 dBm 2.580 GHz 5,000 GHz 1.000 MHz | 4,19987 GHz -25.52 di
5.000 GHz 10,000 GHz 1.000 MHz 5.05224 GHz -44.15 dBm -18.15 dB 5.000 GHz 10,000 GHz 1.000 MHz 5.05224 GHz -45.64 dBm -20.64 di
10.000 GHz 16,000 GHz 1.000 MHz 15. 75739 GHz | -45.79 dim =20.79 di 10.000 GHz 16,000 GHz 1,000 MHz 15. 756306 GHz -45 .68 dBm -20,68 dB
18.000 GHz 26,000 GHz 1.000 MHz 19.91813 GHz -46.66 dBm -21.66 db 18.000 GHz 26,000 GHz 1.000 MiHz 19.52013 GHz -46.51 dBm -21.51 dB
- -
L L L
Dartec 17 MAR. 2018 16:35 18 Dater 17 MAR 2016 163422
Highest Channel / QPSK Highest Channel / 16QAM
Ref Level 0.00 dim Offset 5.50 dB Mode Auto Sweep Ref Lewel 0.00 dBm  Offset 5.50 di Mode duto Bweep
SGL Count 100,100 SGL Count 100,100
1 AvgPur @1 AvgPwr
Limit Ghack Pafs Limit §hack raks
10 Adpe_BPUBIOUS LINE AR PAKS 10 Adpe_BPUBTOUS | INE AR5 P
20 dim
40 d:
— e, - v — -,
= o
-0 dEs
70 e
-80 dee
a0 de:
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Bpuritus Emissions Spuricus Emissions
Range Low | RangeUp | REW | Froquency Power Abs | ALiml | Range low |  Rangebp | REW | Frequency | Powerabs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 8B4, AT006 MHZ -53.66 dBm 30,000 Mz 1,000 GHz 1.000 MHz 951.28166 MHz -53.62 dBm -26.62 db
1.000 GHz 2.490 GHz 1.000 MHz 2.13724 GHz -53.32 dém 1.000 GHz 7,490 GHz 1.000 MHZ 2.15908 GHz -53.49 dBm -26,49 dB
2.580 GHz 5,000 GHz 1.000 MHz 2.58702 GHz | -44.85 dBm 2.580 GHz 5,000 GHz 1.000 MHz | 2.58702 GHz -45.14 dBm -20.14 dB
5.000 GHz 10,000 GHz 1.000 MHz €.88556 GHz -47.91 dém 5.000 GHz 10,000 GHz 1.000 MHZz 6. BEASE GHZ -47.82 dBm -22.62 dB
10.000 GHz 18,000 GHz 1.000 MHz 1575139 GHz | -45.50 dim 10.000 GHz 16,000 GHz 1.000 MHZ 15, 74739 GHZ -45.04 dBm -20,04 di
18.000 GHz 26,000 GHE 1.000 MHz 19.92063 GHz -46.58 dBm 18.000 GHz 26,000 GHZ 1.000 MHz 19.93963 GHz -46.81 dBm -21.81 d8
-r -r
L L L
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o a0, FCC RF Test Report

Report No. : FG611201-01B

Frequency Stability|
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0037
40 Normal Voltage 0.0020
30 Normal Voltage 0.0026
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0013
10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0031
20 Battery End Point 0.0034
Note:

1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.2 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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o a0, FCC RF Test Report

Report No. : FG611201-01B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0020
40 Normal Voltage 0.0008
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0016
10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0020
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0033
20 Battery End Point 0.0043
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.2 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0049
40 Normal Voltage 0.0055
30 Normal Voltage 0.0071
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0011
10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0060
-30 Normal Voltage 0.0051
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0094
20 Battery End Point 0.0045
Note: Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.2V
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0001
40 Normal Voltage 0.0012
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0017
10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0006
20 Battery End Point 0.0024
Note:

1.

Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.2 V

2. Note: The frequency fundamental emissions stay within the authorized frequency block based on

the frequency deviation measured is small.
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o a0, FCC RF Test Report Report No. : FG611201-01B

Appendix B. Test Results of Radiated Test
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o a0, FCC RF Test Report Report No. : FG611201-01B
LTE Band 2 / 1.4MHz (Average)
T e RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 3 1 21.54 0.1426 22.08 0.1614
Middle QPSK 3 1 20.96 0.1247 21.67 0.1469
Highest 3 1 20.89 0.1227 21.60 0.1445
Lowest 1 3 20.60 0.1148 21.19 0.1315
Middle 16QAM 3 1 19.95 0.0989 20.66 0.1164
Highest 1 3 20.05 0.1012 20.59 0.1146
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average)
Srer . RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 21.46 0.1400 22.17 0.1648
Middle QPSK 1 0 21.06 0.1276 21.68 0.1472
Highest 1 8 20.89 0.1227 21.53 0.1422
Lowest 1 0 20.19 0.1045 20.87 0.1222
Middle 16QAM 1 8 19.77 0.0948 20.48 0.1117
Highest 1 0 19.75 0.0944 20.27 0.1064
Limit EIRP < 2W Result PASS
LTE Band 2 / 5MHz (Average)
S— Modulation RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 21.57 0.1435 22.32 0.1706
Middle QPSK 1 12 20.85 0.1216 21.57 0.1435
Highest 1 12 20.86 0.1219 21.44 0.1393
Lowest 1 12 19.87 0.0971 20.47 0.1114
Middle 16QAM 1 0 19.53 0.0897 20.12 0.1028
Highest 1 12 19.44 0.0879 19.98 0.0995
Limit EIRP < 2W Result PASS
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o a0, FCC RF Test Report Report No. : FG611201-01B
LTE Band 2 / 10MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 25 21.41 0.1384 21.89 0.1545
Middle QPSK 1 25 20.90 0.1230 21.60 0.1445
Highest 1 25 20.99 0.1256 21.42 0.1387
Lowest 1 25 20.30 0.1072 20.86 0.1219
Middle 16QAM 1 25 19.66 0.0925 20.36 0.1086
Highest 1 25 19.89 0.0975 20.30 0.1072
Limit EIRP < 2W Result PASS
LTE Band 2 / 15MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 37 21.60 0.1445 21.90 0.1549
Middle QPSK 1 37 20.95 0.1245 21.74 0.1493
Highest 1 37 20.89 0.1227 21.25 0.1334
Lowest 1 37 19.95 0.0989 20.33 0.1079
Middle 16QAM 1 0 19.83 0.0962 20.32 0.1076
Highest 1 37 19.38 0.0867 19.76 0.0946
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average)
S— Modulation RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 21.83 0.1524 22.00 0.1585
Middle QPSK 1 49 21.08 0.1282 21.76 0.1500
Highest 1 49 21.04 0.1271 21.30 0.1349
Lowest 1 49 20.30 0.1072 20.45 0.1109
Middle 16QAM 1 0 20.08 0.1019 20.34 0.1081
Highest 1 0 19.27 0.0845 19.94 0.0986
Limit EIRP < 2W Result PASS
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o a0, FCC RF Test Report Report No. : FG611201-01B
LTE Band 4 / 1.4MHz (Average)
T e RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 3 3 23.66 0.2323 23.99 0.2506
Middle QPSK 3 1 24.16 0.2606 24.23 0.2649
Highest 1 3 24.59 0.2877 23.92 0.2466
Lowest 3 1 22.80 0.1905 23.16 0.2070
Middle 16QAM 1 3 23.33 0.2153 23.26 0.2118
Highest 1 3 23.45 0.2213 22.76 0.1888
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average)
Srer . RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 23.89 0.2449 2419 0.2624
Middle QPSK 1 8 2410 0.2570 24.06 0.2547
Highest 1 8 24.30 0.2692 23.71 0.2350
Lowest 1 8 22.65 0.1841 22.63 0.1832
Middle 16QAM 1 0 23.09 0.2037 22.80 0.1905
Highest 1 8 23.18 0.2080 22.63 0.1832
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average)
S— Modulation RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 24.33 0.2710 24.49 0.2812
Middle QPSK 1 12 24.73 0.2972 24.69 0.2944
Highest 1 12 24.78 0.3006 24.22 0.2642
Lowest 1 0 22.76 0.1888 22.70 0.1862
Middle 16QAM 1 12 23.08 0.2032 22.98 0.1986
Highest 1 12 23.15 0.2065 22.74 0.1879
Limit EIRP < 1W Result PASS
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o a0, FCC RF Test Report Report No. : FG611201-01B
LTE Band 4/ 10MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 25 24.26 0.2667 24.59 0.2877
Middle QPSK 1 25 24.52 0.2831 24.43 0.2773
Highest 1 49 24.60 0.2884 24.16 0.2606
Lowest 1 0 22.93 0.1963 22.87 0.1936
Middle 16QAM 1 25 23.57 0.2275 23.44 0.2208
Highest 1 0 22.58 0.1811 22.34 0.1714
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 37 24.54 0.2844 24.40 0.2754
Middle QPSK 1 0 24.66 0.2924 24.32 0.2704
Highest 1 37 24.71 0.2958 24.35 0.2723
Lowest 1 37 22.93 0.1963 22.87 0.1936
Middle 16QAM 1 0 23.54 0.2259 23.22 0.2099
Highest 1 37 22.93 0.1963 22.61 0.1824
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average)
S— Modulation RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 24.69 0.2944 24.26 0.2667
Middle QPSK 1 49 24.34 0.2716 2427 0.2673
Highest 1 49 24.24 0.2655 24.03 0.2529
Lowest 1 49 23.18 0.2080 22.74 0.1879
Middle 16QAM 1 0 23.50 0.2239 23.28 0.2128
Highest 1 49 22.73 0.1875 22.48 0.1770
Limit EIRP < 1W Result PASS
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o a0, FCC RF Test Report Report No. : FG611201-01B
LTE Band 5/ 1.4MHz (Average)
T e RB Horizontal Vertical
Size | Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 3 3 17.59 0.0574 10.72 0.0118
Middle QPSK 1 3 17.97 0.0627 11.59 0.0144
Highest 3 1 18.23 0.0665 12.29 0.0169
Lowest 1 3 16.56 0.0453 9.75 0.0094
Middle 16QAM 3 1 16.73 0.0471 10.38 0.0109
Highest 1 3 17.23 0.0528 11.36 0.0137
Limit ERP < 7W Result PASS
LTE Band 5/ 3MHz (Average)
Srer . RB Horizontal Vertical
Size | Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 8 17.90 0.0617 11.03 0.0127
Middle QPSK 1 0 17.89 0.0615 11.57 0.0144
Highest 1 0 18.33 0.0681 12.16 0.0164
Lowest 1 14 17.06 0.0508 10.20 0.0105
Middle 16QAM 1 8 16.33 0.0430 10.26 0.0106
Highest 1 0 16.88 0.0488 10.78 0.0120
Limit ERP < 7W Result PASS
LTE Band 5/ 5MHz (Average)
S— Modulation RB Horizontal Vertical
Size | Offset ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 12 17.83 0.0607 11.09 0.0129
Middle QPSK 1 12 18.21 0.0662 11.74 0.0149
Highest 1 12 18.22 0.0664 12.22 0.0167
Lowest 1 12 17.01 0.0502 10.19 0.0104
Middle 16QAM 1 0 16.41 0.0438 10.21 0.0105
Highest 1 12 16.88 0.0488 10.82 0.0121
Limit ERP < 7W Result PASS
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o a0, FCC RF Test Report Report No. : FG611201-01B
LTE Band 5/ 10MHz (Average)
T e RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 25 18.10 0.0646 10.97 0.0125
Middle QPSK 1 25 18.06 0.0640 11.47 0.0140
Highest 1 25 18.05 0.0638 12.12 0.0163
Lowest 1 25 16.70 0.0468 9.86 0.0097
Middle 16QAM 1 25 16.80 0.0479 10.29 0.0107
Highest 1 25 16.94 0.0494 11.04 0.0127
Limit ERP < 7W Result PASS
LTE Band 7 / 5MHz (Average)
Srer . RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 21.28 0.1343 21.77 0.1503
Middle QPSK 1 12 20.05 0.1012 21.06 0.1276
Highest 1 12 17.97 0.0627 18.86 0.0769
Lowest 1 12 19.60 0.0912 20.25 0.1059
Middle 16QAM 1 12 18.83 0.0764 19.41 0.0873
Highest 1 12 16.33 0.0430 17.21 0.0526
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average)
S— Modulation RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 25 21.14 0.1300 21.66 0.1466
Middle QPSK 1 25 20.92 0.1236 21.65 0.1462
Highest 1 25 18.52 0.0711 19.65 0.0923
Lowest 1 25 20.06 0.1014 20.64 0.1159
Middle 16QAM 1 25 19.66 0.0925 20.54 0.1132
Highest 1 25 17.01 0.0502 18.17 0.0656
Limit EIRP < 2W Result PASS
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o a0, FCC RF Test Report Report No. : FG611201-01B
LTE Band 7 / 15MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 37 21.85 0.1531 22.46 0.1762
Middle QPSK 1 37 20.56 0.1138 21.33 0.1358
Highest 1 37 18.57 0.0719 19.66 0.0925
Lowest 1 74 20.77 0.1194 21.35 0.1365
Middle 16QAM 1 37 19.38 0.0867 20.26 0.1062
Highest 1 37 17.48 0.0560 18.67 0.0736
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 99 21.23 0.1327 21.82 0.1521
Middle QPSK 1 49 20.53 0.1130 21.19 0.1315
Highest 1 49 18.81 0.0760 19.58 0.0908
Lowest 1 49 20.52 0.1127 21.01 0.1262
Middle 16QAM 1 49 19.11 0.0815 19.97 0.0993
Highest 1 49 17.69 0.0587 18.63 0.0729
Limit EIRP < 2W Result PASS
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o a0, FCC RF Test Report Report No. : FG611201-01B

Radiated Spurious Emission
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 2/ 1.4MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3762 -51.01 -13 -38.01 -65.21 -55.61 3.00 7.60 H

5640 -48.87 -13 -35.87 -62.66 -55.13 3.84 10.10 H
Middle 7521 -44.37 -13 -31.37 -64.15 -51.87 4.43 11.93 H

3762 -54.11 -13 -41.11 -66.6 -58.71 3.00 7.60 \

5640 -49.76 -13 -36.76 -62.17 -56.02 3.84 10.10 \

7521 -46.85 -13 -33.85 -64.64 -54.35 4.43 11.93 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3759 -52.80 -13 -39.80 -67.00 -57.40 3.00 7.60 H

5640 -49.00 -13 -36.00 -62.79 -55.26 3.84 10.10 H
Middle 7518 -44.53 -13 -31.53 -64.31 -52.03 4.43 11.93 H

3759 -53.33 -13 -40.33 -65.82 -57.93 3.00 7.60 V

5640 -49.93 -13 -36.93 -62.34 -56.19 3.84 10.10 \Y

7518 -45.23 -13 -32.23 -63.02 -52.73 4.43 11.93 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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o a0, FCC RF Test Report

Report No. : FG611201-01B

LTE Band 2 / 5MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3756 -51.25 -13 -38.25 -65.45 -55.85 3.00 7.60 H

5637 -47.91 -13 -34.91 -61.70 -54.17 3.84 10.10 H
Middle 7515 -45.06 -13 -32.06 -64.84 -52.56 4.43 11.93 H

3756 -54.14 -13 -41.14 -66.63 -58.74 3.00 7.60 \

5637 -50.22 -13 -37.22 -62.63 -56.48 3.84 10.10 \

7515 -46.02 -13 -33.02 -63.81 -53.52 4.43 11.93 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 10MHz / QPSK/ RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3753 -51.34 -13 -38.34 -65.54 -55.94 3.00 7.60 H

5628 -48.51 -13 -35.51 -62.30 -54.77 3.84 10.10 H
Middle 7506 -44.18 -13 -31.18 -63.96 -51.68 4.43 11.93 H

3753 -53.13 -13 -40.13 -65.62 -57.73 3.00 7.60 V

5628 -46.27 -13 -33.27 -58.68 -52.53 3.84 10.10 V

7506 -46.80 -13 -33.80 -64.59 -54.30 4.43 11.93 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611201-01B

LTE Band 2/ 15MHz / QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3747 -51.40 -13 -38.40 -65.60 -56.00 3.00 7.60 H

5622 -47.58 -13 -34.58 -61.37 -53.84 3.84 10.10 H
Middle 7497 -43.76 -13 -30.76 -63.54 -51.26 4.43 11.93 H

3747 -52.80 -13 -39.80 -65.29 -57.40 3.00 7.60 \

5622 -49.64 -13 -36.64 -62.05 -55.90 3.84 10.10 \

7497 -46.32 -13 -33.32 -64.11 -53.82 4.43 11.93 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3744 -51.38 -13 -38.38 -65.58 -55.98 3.00 7.60 H

5616 -47.95 -13 -34.95 -61.74 -54.21 3.84 10.10 H
Middle 7488 -43.56 -13 -30.56 -63.34 -51.06 4.43 11.93 H

3744 -53.53 -13 -40.53 -66.02 -58.13 3.00 7.60 \

5616 -50.14 -13 -37.14 -62.55 -56.40 3.84 10.10 \Y

7488 -45.53 -13 -32.53 -63.32 -53.03 4.43 11.93 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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o a0, FCC RF Test Report

Report No. : FG611201-01B

LTE Band 4/ 1.4MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3465 -53.40 -13 -40.40 -67.53 -57.77 3.12 7.49 H

5196 -50.59 -13 -37.59 -63.74 -56.39 3.65 9.45 H
Middle 6927 -45.98 -13 -32.98 -62.84 -53.18 4.15 11.35 H

3465 -54.65 -13 -41.65 -67.47 -59.02 3.12 7.49 \

5196 -49.53 -13 -36.53 -63.54 -55.33 3.65 9.45 V

6927 -48.20 -13 -35.20 -63.45 -55.40 4.15 11.35 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3462 -52.78 -13 -39.78 -66.91 -57.15 3.12 7.49 H

5193 -49.19 -13 -36.19 -62.34 -54.99 3.65 9.45 H
Middle 6924 -47.00 -13 -34.00 -63.86 -54.20 4.15 11.35 H

3462 -55.04 -13 -42.04 -67.86 -59.41 3.12 7.49 \Y

5193 -50.30 -13 -37.30 -64.31 -56.10 3.65 9.45 V

6924 -48.75 -13 -35.75 -64 -55.95 4.15 11.35 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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o a0, FCC RF Test Report

Report No. : FG611201-01B

LTE Band 4 / 5MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3459 -53.47 -13 -40.47 -67.60 -57.84 3.12 7.49 H

5191 -50.37 -13 -37.37 -63.52 -56.17 3.65 9.45 H
Middle 6921 -46.06 -13 -33.06 -62.92 -53.26 4.15 11.35 H

3459 -53.96 -13 -40.96 -66.78 -58.33 3.12 7.49 \

5191 -48.47 -13 -35.47 -62.48 -54.27 3.65 9.45 V

6921 -47.44 -13 -34.44 -62.69 -54.64 4.15 11.35 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3456 -52.50 -13 -39.50 -66.63 -56.87 3.12 7.49 H

5184 -49.65 -13 -36.65 -62.80 -55.45 3.65 9.45 H
Middle 6912 -46.58 -13 -33.58 -63.44 -53.78 4.15 11.35 H

3456 -52.91 -13 -39.91 -65.73 -57.28 3.12 7.49 \Y

5184 -47.61 -13 -34.61 -61.62 -53.41 3.65 9.45 \

6912 -47.20 -13 -34.20 -62.45 -54.40 4.15 11.35 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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o a0, FCC RF Test Report

Report No. : FG611201-01B

LTE Band 4 / 15MHz / QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3450 -53.90 -13 -40.90 -68.03 -58.27 3.12 7.49 H

5177 -48.32 -13 -35.32 -61.47 -54.12 3.65 9.45 H
Middle 6903 -46.04 -13 -33.04 -62.90 -53.24 4.15 11.35 H

3450 -55.51 -13 -42.51 -68.33 -59.88 3.12 7.49 \

5177 -48.74 -13 -35.74 -62.75 -54.54 3.65 9.45 \

6903 -48.38 -13 -35.38 -63.63 -55.58 4.15 11.35 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3447 -53.50 -13 -40.50 -67.63 -57.87 3.12 7.49 H

5172 -48.21 -13 -35.21 -61.36 -54.01 3.65 9.45 H
Middle 6894 -47.78 -13 -34.78 -64.64 -54.98 4.15 11.35 H

3447 -54.43 -13 -41.43 -67.25 -58.80 3.12 7.49 \Y

5170 -49.67 -13 -36.67 -63.68 -55.47 3.65 9.45 \

6894 -48.59 -13 -35.59 -63.84 -55.79 4.15 11.35 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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o a0, FCC RF Test Report

Report No. : FG611201-01B

LTE Band 5/1.4MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1672 -55.04 -13 -42.04 -57.22 -56.93 1.86 5.90 H

2508 -50.00 -13 -37.00 -59.03 -52.34 2.31 6.80 H
Middle 3345 -53.14 -13 -40.14 -65.77 -55.54 2.85 7.40 H

1672 -53.58 -13 -40.58 -54.22 -55.47 1.86 5.90 \

2508 -48.65 -13 -35.65 -59.62 -50.99 2.31 6.80 \

3345 -51.51 -13 -38.51 -65.49 -53.91 2.85 7.40 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 3MHz / QPSK / RB Size 1 Offset 0
Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1670 -53.35 -13 -40.35 -55.53 -55.24 1.86 5.90 H

2506 -50.92 -13 -37.92 -59.95 -53.26 2.31 6.80 H
Middle 3342 -52.80 -13 -39.80 -65.43 -55.20 2.85 7.40 H

1670 -56.11 -13 -43.11 -55.46 -58.00 1.86 5.90 \

2506 -43.45 -13 -30.45 -57.12 -45.79 2.31 6.80 \Y

3342 -53.48 -13 -40.48 -67.46 -55.88 2.85 7.40 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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o a0, FCC RF Test Report

Report No. : FG611201-01B

LTE Band 5/ 5MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1670 -53.92 -13 -40.92 -56.10 -55.81 1.86 5.90 H

2504 -52.44 -13 -39.44 -61.47 -54.78 2.31 6.80 H
Middle 3336 -53.10 -13 -40.10 -65.73 -55.50 2.85 7.40 H

1668 -57.90 -13 -44.90 -56.76 -59.79 1.86 5.90 \

2504 -48.58 -13 -35.58 -59.55 -50.92 2.31 6.80 V

3336 -53.07 -13 -40.07 -67.05 -55.47 2.85 7.40 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 10MHz / QPSK / RB Size 1 Offset 0
Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1664 -54.99 -13 -41.99 -57.17 -56.88 1.86 5.90 H

2496 -49.69 -13 -36.69 -58.87 -52.03 2.31 6.80 H
Middle 3327 -54.31 -13 -41.31 -66.94 -56.71 2.85 7.40 H

1664 -57.72 -13 -44.72 -56.58 -59.61 1.86 5.90 \

2496 -46.74 -13 -33.74 -58.70 -49.08 2.31 6.80 V

3327 -51.60 -13 -38.60 -65.58 -54.00 2.85 7.40 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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o a0, FCC RF Test Report

Report No. : FG611201-01B

LTE Band 7 / 5MHz / QPSK / RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frfl?nl:;n;:y (EIBR:) (:Iénnl]t) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5066 -31.58 -25 -6.58 -50.34 -37.36 3.49 9.27 H
7598 -47.35 -25 -22.35 -63.89 -55.14 4.28 12.07 H
Middle 10132 -43.63 -25 -18.63 -65.02 -50.93 5.1 12.40 H
5066 -41.70 -25 -16.70 -57.16 -47.48 3.49 9.27 \
7598 -46.94 -25 -21.94 -63.96 -54.73 4.28 12.07 \
10132 -43.65 -25 -18.65 -64.75 -50.95 5.1 12.40 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 10MHz /| QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5060 -30.54 -25 -5.54 -49.38 -36.32 3.49 9.27 H
7592 -47.19 -25 -22.19 -63.73 -54.98 4.28 12.07 H
Middle 10121 -43.35 -25 -18.35 -64.74 -50.65 5.1 12.40 H
5060 -37.19 -25 -12.19 -54.62 -42.97 3.49 9.27 \Y
7592 -46.22 -25 -21.22 -63.24 -54.01 4.28 12.07 \Y
10121 -45.17 -25 -20.17 -66.27 -52.47 5.1 12.40 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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o a0, FCC RF Test Report

Report No. : FG611201-01B

LTE Band 7 / 15MHz /| QPSK/ RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frfl?nl:;n;:y (EIBR:) (:Iénnl]t) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5057 -35.67 -25 -10.67 -53.18 -41.45 3.49 9.27 H
7586 -47.38 -25 -22.38 -63.92 -55.17 4.28 12.07 H
Middle 10112 -44.40 -25 -19.40 -65.79 -51.70 5.1 12.40 H
5057 -44.48 -25 -19.48 -58.64 -50.26 3.49 9.27 \
7586 -45.68 -25 -20.68 -62.7 -53.47 4.28 12.07 \
10112 -44.08 -25 -19.08 -65.18 -51.38 5.1 12.40 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5051 -33.27 -25 -8.27 -51.58 -39.05 3.49 9.27 H
7577 -46.99 -25 -21.99 -63.53 -54.78 4.28 12.07 H
Middle 10104 -43.55 -25 -18.55 -64.94 -50.85 5.1 12.40 H
5051 -42.74 -25 -17.74 -57.64 -48.52 3.49 9.27 \Y
7577 -46.62 -25 -21.62 -63.64 -54.41 4.28 12.07 \Y
10104 -44.70 -25 -19.70 -65.8 -52.00 5.1 12.40 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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